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2001 KTM 640 LC4 ADVENTURE

You can use the following menu or the bookmarks in the left menu to quickly move from one section
of the parts catalogue to another. Once you have found the part you are looking to purchase type the
Part Number into the search box on the ktm-parts web page. Once you have found the part add it
to your shopping cart and proceed with rest of your order.

ENGINE CASE (PG. 1)

ENGINE CASE (PG. 2)
CRANKSHAFT / PISTON
BALANCER SHAFT

CYLINDER

CYLINDER HEAD (PG. 1)
CYLINDER HEAD (PG. 2)
SECONDARY AIR SYSTEM
VALVE DRIVE

TIMING VALVE (PG. 1)

TIMING VALVE (PG. 2)
LUBRICATING SYSTEM
BREATHER SYSTEM
CARBURETOR PHM 38 ND (PG. 1)
CARBURETOR PHM 38 ND (PG. 2)
CARBURETOR BST 40

ELETRIC STARTER

IGNITION SYSTEM KOKUSAN
ELECTRONIC POWER CONTROL
CLUTCH

KICKSTARTER

TRANSMISSION (PG. 1)
TRANSMISSION (PG. 2)
SHIFTING MECHANISM
WATER PUMP

COOLING SYSTEM

FRONT FORK

FORK LEGS (PG. 1)

FORK LEGS (PG. 2)
HANDLEBARS / CONTROLS
FRONT BRAKE CYLINDER
FRAME (PG. 1)

FRAME (PG. 2)

KICK STAND

SWING ARM / CHAIN GUARD
PRO LEVER SYSTEM

REAR BRAKE CONTROL
SHOCK

PRE-SILENCER

SILENCER

AIR BOX

FUEL TANK / SEAT (PG. 1)

FUEL TANK / SEAT (PG. 2)
FENDERS

DECALS

FRONT WHEEL

BRAKE CALIPER FRONT

REAR WHEEL (PG. 1)

REAR WHEEL (PG. 2)

BRAKE CALIPER REAR

HEAD LIGHT / REAR LIGHT

HEAD LIGHT SUPPORTS
TACHOMETER / TRIPPMASTER
WIRING HARNESS (PG. 1)
WIRING HARNESS (PG. 2)
ACCESSORIES

SPECIAL TOOLS

TECHNICAL SPECS - CHASSIS
TECHNICAL SPECS - ENGINE
PERIODIC MAINTENANCE SCHEDULE
VITAL CHECKS / CARE PROCEDURES
TIGHTENING TORQUES - ENGINE
BASIC CARBURETOR SETTINGS
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ENGINE CASE

TESLNR/PARTNR  BEZEICHNUNG

B 30000 144,30

501 30,027 000
B H0: 30,026,100
501, 30,010,000
BA 33057 000
S83.30.011.000
4901, 30,090,000
0015 DBEOZS3

{015 Ol

565.30.017.000
{991 D063

ROF 32,095 000
HE0, 30 (50 O
580 30 087,000
584 30 039.000
0985 050703

a5 160030

D65 618050

0603 061001

520 318 022 010
S50 3 G Ok
58440091 000
£20.91.081,100
583 3404 900
ST 025 00
S8% 30,020,144
0770 160030

£33 33049000
SET 30047 000

SE 30 D D00
SE 13,038,750
523430047000
S 30 04T 100

MOTORGEH. KPLAMCETR.LAG, 2000
SLHYYARRE
PASSHOLSE 19 X15.1%12
PASSHLILSE 17 X34 X132
GEHALISERCCHLE
MADELLAGER HK 2745 K5E
SCMALTUMNCSTRAGER
PASSHOLSE 98X 7 X 10
S BUMDSCHRALIBE 8 &35 SW=8
SHBUNDSCHRALBE M 6640  3W=8
HALTEBLELHM
SEMKSCHRALIBE D9 T-A X6
WADELLAGER HX 13012
FIMIERSCHRALBE ME
CL-CHOHTRINC 8 X 14 X 3
GEHALSEDICHTERNG LO4-E G
LEMSENSTHRALIBE DINOE5-M 5310
RALLEMNUGELLAGER 46003 €3
RELLEMICLMGELLAGER 61805 C3
T-DHCHTRIRG Dt al3- G0
LU BHCHTRIMNG DId7e03- 1061401
OLABLASSCHRAUSE 15%-MI0K10
AMLALFSCHEBE 33 X 58 X 1.8
KONTAKTSCHRALEEE M0 STAHL 98

LE4'e4

KUPPLUNGSDECKEL 204 SCHWART 39

KUPPLUNHCSDECRELCHCHTUNG 04
OLMESSTAR KPL. L=93080 96
CRRING 16,0008 00 NBR N
ANSCHLAGL LR
KETYENDAMPFUNGSEL. 177 DUKE 99
HUE FUR a40 DuRE
KETTEMABDECKLNG SCHWARZ 96
EOCHSE 6.5)EK11
KETTENDAMPFLINGSEL 177 LCA-E
KETTEMDARAPFLEGSEL 155167 LO4-E

DESCRIPTION
ERCINE CASE CPLW TR BEAR 20
SLALK

DOWEL 79 K15, 7X72

DOWEL 77 Xid X177

CRANK CASE BLUSH

MEEDHE SEARMNG HK 2276 K5E
SHFT MECHARIAA SUPPORT LO594
DOWEL SRX T XN

FH COLLAR SCREW M 6X35  WixH
HH COLLAR SCREWY A a4 Wi=g
RETAINING BRACKET

FLAT HEAD SCR. DINT95T-M X116
MEEDLE BEARING tE 1212
LOCATING SCAEW M8

CUSEAL RING EX T4 X 3

ENCINE CASE CASKET LC4-F 99
OWAL MEAD SCR DNNFSES-A 5T0
GROOVED BALL BEARING 1e003 C3
SALL BEARNG &1805 OF

CU-SEAL BinG R0 - BXTHNT
CU-SEAL RING DVNRSOE- TN T4
CHE GRRAMNY PLUG ISE-AI0T

STOP DISK 33 X S8 X 15

CONTACT SCREVW ATOSTEED  '9F
CLUTOH COVER CPL BA =0~ 2000
CLUTOH COMER GASKET ok
CHL DHPETIOE CRL L=9300 96
Cr-RUNG P8, 00X 5,00 NER 20

ELAF BUBERER

CHAIN DAMPER SHEET 178 DLIKE™39
DMLY FOR 640 DUKE

SPROCKET COVER BLACK 96
HURHING £ SXEXTT

CHAMN DAMPERSHEET 17T LE4-£
CHAIN DAMPERSHEET 15/T6T LC4-£
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ENGINE CASE a007640 Wi

¥

FIG  TEILNR/PARTNR  BEZENCHNLING DESCRIFTION Qary

43 0015 060253 SK.EUNDSCHRAUBE M 6X25 SWxB MM COLLAR SCREW M K25 WS=E 2

01 44 580.30.021.000 CRABLASSCHRE M MAGNET MMIZX15  OULORAR PLUG WAMAGNET MI2XTS 1
CETEXXTXIETE TSI A 45 5E0IBOVI00 CL-DICHTRING DINT603-22527502 CU-SEAL RING DINJEOF. 22527X2 1
|21,23,24,28,47 48.50,51 | 46 5803BO1SI00 OIVERSCHLUSSCHRALIBE M22415 VL DRAI PLUG M22X1.5 1
| +GETRIEBELAGER i 47 58038022000 CU-DICHTRING DINPBO3-12X180T.5  CLASEAL RING DINPEO3-12418X05 2
| 262 00, vy sar. | 48 {906 120153 VERSCHL SCHR. DINDSOZ-MIZNLS  PLUG DINGI0S-MIZKTS 1
50 5BIL3E.003.300 DRUCKFEDER L=T5MM D=1RA4 PRESSURE SPRING L=25A D=TAM 1

51 580.38.028.000 VENTILKCLBEN D=10AM VALVE PISTON D T0REM 1

95 58430009000 MCHTUNCESATI LCSE 9% CASKET ST LCH-E L 1

56 0015 060553 SH_BUNDSCHRAUBE M 6455 SW=B MM COLLAR SCREW M 6XS5 WS=E 3

57 M5 060653 S BUNDSCHRAUBE MGXES SW=B MM COLLAR SCREW M 6XES WS=8

58 015 DR0303 SK BUMDSCHRAUBE M 6X30 SWsE MM COLLAR SCREW M EXI0 WS=§ 7

59 0015 00253 SCBUNDSCHRAUBE M BX35  SW=8  HH COLLARSCREW MBS Wi=G &

B 0015 060403 SK BUNDSCHRAUSE M 6X40  SW=B MM COLLAR SCREW M 6X60 W8 1

§1° 0015060953 Sk BUNDSCHRAUBE M 6X95 SW=B MM COLLAR SCREW M 6XSS  WS=8 1
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CRANKSHAFT, PISTON

TEILNR/PARTHNR  BEZEICHMNLING

BI7. 30,018 100

584.30.018.100

8030 015,044

583 .30.015.044

565, 30.081.000
36530081100
565 300081, 300
ORER {30050
6545 005

560, 300081 00
560.30.041 100
S60. 30,081, 200
38030082 000
565 300123 000
ORED 3047
583, 30,085 D00
Sad 00008 000
S80 30 019000
(36 200855
orel 122270
57530031000

©OETEA0FEIT000

575.30.032 000

SFT 00007 00 §
S 30 (R0 H

SFTAD0EE000
SEI A0FE 300
SEE 30532 100
563, 30,833 000
SE)30.074. 100

S 30000 (a0 €
S84, 30,007 D007 1

584.30.074.000
Sed 300032 000

KURBELAVELLE EPL $00 LC3-E 97
HLIB G4Miha

KURBELSSELLE KPL. 540 LC4-E "98
HLIE 72MM

PLELIEL-RERSATE EC4
F50v400/500612 COOM L=1400M

PLELFEL-REPSATZ L4
204640 COM L=141,5MM
PASSSLHEIRE 36M4RX0, 10
PASSSCHEIBE 3RX4RN0, 15
PASSSCHEIBE I6X48X0,30
SCHEIBEMFEDER DHMEREE-IXSKT 3
SCHEMEMFEDER 5X6.5 GEHARTET
PASSSCHEIRE 30.5%45X0,10
PASSSCHEIBE 30,5M45%0,15
PASSSLHEIBE 30, 5045%D, 30

DY LINDERROLE ENLAGER M2 306 C3
TYLINDERROLLENLAG. N 207 SKF
WELLEMIMUHTRENG 30XA7T WITOM
STAHLSC HESRE 16 X 30 X 3
GH-AALITTER AATEX1, 25 LINKS
SPERAKANTRING VSK 20
SEAALUITTER DHMOS36-M20M1 5
WELLEMEACHTRING 12 X X2 X T B
OILABSTREIFRING SIMM
RAIMUTEMFING SIRAN
RECHTECKRING ESHAM

KIOLBER | 8SMM KPL, CECOSSEN'99
KOLBEM |8 BIMM KPL GEGOSSEN'SS
KOLEEMBOLZEM Z2W13K540 0D
OLABSTREIFRING 10453 5
MIMUTENRING 101X1.25
KOLBEMBOLIEN 22 X 13 X 80
GRAHTSPEEMNGRING 27X 15
KOLBER | KPL.10TRMM GESCHAS, 2000
KOLBEM If 10TMM GESCHM, 2000
DRAHTSFREMNCRIMG 22 X 1.6
L-RING 1041X935%1,5 200

DESCRIPTION
CRANKSHAFT CPL, 400 LC#-E 97
STROKE Bdhidd

CRANKEHAFT CPL. g0 LCS-E 9R
STRCKE FRAMAM

COMNECTING ROD REPAIR SET LC4
IROMERSNAETE TR £ =140

CONNECTING ROD REPARR SET LTS
EANE COM L=T481, MM

SHIM WASHER JaX48X0, 10

SHIM WASHER J6X48%0, 15

SHIR WASHER JEX4550,30
WODDRLEF KEY DHNGERR-TRIXTE
WODDRLIFE KEY SXE, 5 HARDED
THRLST WASHER J0X42:0,7
THRUST WASHER 30K420, 15
THRLST WASHER 30X47x0 3
CVEROLEER BEARING M 306 €3
CYLINDER ROLLER BEARING 8} 207
SHAET SEAL HING 30X87X7 VITON
STEEL WASHER TEX J0 X 3

HEX MUIT ASTEXD, 25 £45

LOCKING RING V5K 20

HEXAGON NUT CINDB3E-MI0NT,5
SHAFT SEAL RING T2 X 22 K7 88
(HL SCRAPER RING B3A4M
TAPERED COMPR.PISTON RING BIAAY
RECTANCUEAR RING S5t
PISTOM | BIAM CPL. CAST 93
PISTON It B9MM CPL. CAST 99
PISTEIN BOLT 22XTING4 T 99
OHL SCRAPER RING T0HX25
TARCORER, PISTON RING TOTHT, 25
PISTON FIN 22 X 13 X 60
CIRCLIPC 22 X 1.5

PISTON HCPLIOTAM FORGED 2000
PISTON If 10TAIM FORGED 2006
CIRCLIF X2 X 1.6

L-RING T0IXRL5%1.5 00
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com BALANCER SHAFT A00/640
Oty

FIC TELNR/PARTNR  BEZEICHMUNG DESCRIFTION
T SE330.085.744 AUSGLEICHSWELLE WPL.  LC4'95 BALANCER SHAFT CPL. LCH95 1
4 0625 160040 RILLENKUGELLAGER Th 6004 3 GROCIVED BALL BEARING 76004 (3 1
5 0625 160030 RIEEEMKUGELLAGER 16003 €3 EROCVED BALL BEARING 78003 (3 1
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CYLINDER

TEILNE/PARTNE  BEZEICHNUNG

51630005, 100
583 30.005 100
580.30.030.000

580, 30030100
(A5 100456
0331 HO0N3

5030, 0 a0y
GBI 300 000

IVLINDER S9MM SCHWARZ 40097
ZYLINDER 101 MM SCHWARZ 620/640
YL FUSSTHCHTUMG 0,5MM GRON
400

YL FUSSDICHTUNG O, 7MA SCHWART
L

STFTICHRALIBE DINGEIS-M10MA5
VERTENKT

BUNDMUTTER DENES2I-MI0 $W=15
PASSHEHSE 9BX 7 X 10

PASSHILSE 17 X 14 X 95

so0/640 Pl

DESCRIPTION Qry
CYUNDER S3MM BLACK 40097
CYLINDER TOTAM BLACK 6207640

CYi. BASE GASKET 0,508 GREEN
Lt

ok wd ok

YL BASE GASKET QL78N BLACK 1
2

STLUD DENORTS- A TN 4
JINC COATED
COLLAR NUT DINERZI-MT0 WE=TS 4
CCHYEL 3R FX10 - 2
DOWEL 120 X 145585 2
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TEILMESPARTHE

SMé 38,0400 300
QB4 36,00 000
S50 30, (e 000
GB35 (5. 100
5B 36,152 600
SED.36. (52 100
580 36.053.000
575 30 036000

SE3.30 036000

003 51001
(932 (G353
0912 cellnsy
A% 30k (RHED00
0235 OB0AS5

343 30,043 000

SED 36,04 000
SED.36.002.100
Ak 1252000
(Y593 012000

SB35, 06600
SEQ 36,1 6600
SEO 36040 000
SEG 36, 140,000
SE0.36.041.000
5E3, 36.024.000
SB35, (5. GO0
BE1, 36.042.040
SB1.36.043.000
SE1 36,044 100
SE4 36044000

CYLINDER HEAD

BEZEICHNLING
IYLINDERKOPF KPL 400G LC2 97
DYLINDERRGPE KPL, £43 LC4 93
PASSHOLSE 9B X 7 X 10
CU-DICHTRING £ X 10 X 2
VERTILDECKEL WORHE o
VENTILDECKEL HINTEN
YVEMTHLDECKELERCHTURNG

SRINDERRQPFDICHTUNG 50,3 MM
400 LC4

DL INDERKDPFRICHTING 101,32 MM

G 2/6M00640 1L

CL-DICHTRIMG DINA&02- £X10X1
5B SCHREALIBE DINT2-M 5235
ISK SCHRALBE DiBI9E2-M 6425
BLINDMUTTER ME « BMAM HOCH
STIFFSCHE. DINGEIS-p £X35 10.9
00 LCA

STIFTSCHRALFRE DI4A0835-M BN
EOET2ARI0NEED LCA
CU-DICHTRING #03 X 20 X 1
BLIMDACHRALIBE RATOXE0 51 RN
TEMPERATLIRSCHALTER VXD
SPREMOGRIMG ERNMFE3-RA1E
WENTILFLIHRLING EENLASS
VEMNTILFOHRELMNG ALSLASS
ALSMIFFLANSCH RECHTS
ALSMUFFLAMESCH LINKS
ALSPURFFLANSCHDICHTLNG
VERSCHLUSSPFROFFEN
CUFULLPIHG 12 X 16 % 2
ANSAUGSTUTZEN D=4l
ANSALIGSTUTIENDICHTLING

GLAMMIMUFFE D=3ERM 200-650 LC4
GLEMMIMUIFFE FLUER MIKUNI VERGASER

EA LCA-E

a00/640 Pl

DESCRIPTION

CYLINDER HEAD CPL. i L4 37
LYLINDER HEAD CFL 6490 104 98
DOWEL S8 X7 X0

CU-SEAL RING 6 X 10 X 2

VAIVE COVER FRONT 2
VALVE COVER REAR

VALVE COVER GASKET

CYLINDER HEAD GASKET 24, 3 &M
A0 L0

CYLINDER HEAD CASEET 10,3 MM
ST G Gdl LA

CLU-SEAL RIMG DVAE03- X T0XT
Al SCREW RS E-M G35

AH SCREW DINDRT2-M 5525
CONLAR SUT AR - BAM HIGH
STUD DUINOS35-M X2 0%
AR L O

STLD DVMNOEI5-8 BX4D
SONETIEIONEAD LS

CL-SEAL RENG 10X 20 X1
COMLAR BEREW MTONSD SETIA
TEAIFEMPERATLARE SWHTCH VDO
CIRCLIP CNTISTA-RIWT2

VALVE CLAUNOE i TAKE

VALVE GLIME EXHAUST
FXMALIST FLANGE R7%

EXHAUST FLANGE LIS

EXMHALST FLANGE GASKET

PLUG 5LS BORE

CU-REAL RING 12 X 16 X &
INTAKE FLANGE D=40%M
INTAKE FEANCGE CARKET

INTAKE BOOT D=380AS 200- 680 L4

INTAEE BOOT FOR MIKLING CAREBL!
A4 LEA-E

Fed Faf P = O -
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TERETIRRTES

TEHLMR/PARTNR
565.30.067.000
0912 080163
0991 060203
02 DE0203
1912 060253
S10:05.074.000
0912 06051
(e DEO551
0512 DBOES3
0912 DBO70E
0512 DG0404
56509064, 100
0137 060000

CYLINDER HEAD

BEZEICHMNUNG

SCHELLE 51 27880

15K SCHRALFBE CHR9E2- M B 16
SENKSCHRALIBE DIN7O9 -M 820
ISH_SCHRALBE DINOFT2-M a0
15K SCHALBE DINDDT2-M 6325
FEDERLASCHE

K SCHRALBE [INDDT -0 8X50
Pk SCHRALIEE DINDS2-M4 6X55
FoK, SCHRALUBE DSNDS12-M BXES
I5K. SCHRAUBE DRre0S1-M aX70
|58t SCHRALIBE [HNODT2-M 6540
STOVER-FLANSCHMUTTER M& 109
FEDERSCHEIRE DIND13T-B 6

gl

400/640 Wikl
DESCRIFTION ary
CLAMP SAT2/ABD 2
AH SCREW DINGSTZ-M 6X16 &
FLAT HEAD SCREW DINTHH-M 8X20 3
AM SCREW BINODS12-A8 6320 &
AH SCREW DINGS13-M 6X35 {8

RETAINIANG PLATE

At SCREW DUmO% -0 XS0
AR SCREW DINDDT2-41 6X55
AN SCREW DNNOST2-M 62635
AH SCREW DINDIT2-M EXFT
AH SCREW DINGRT2-M B340
SELF LOCKING MUT A% 709
SPRING WASHER DN 378 6

e
mHE—hﬂﬂ-ﬂ.x
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SECONDARY AIR SYSTEM a00 ik

TEILMR/PARTNR  BEZEICHNUNG

R O 076,000
SE4 05 004,000
S84 36 035,000
GRE.05.027.000
BR4 36 054 000
8L 0502 3.000
5EE.25005.001
R4 05 028,000
SRS 05 0049 001
B4 05 025000
D00, 50,2150 506
83,35 099,003
0004 20000
UK 2 (kDS

65 09064100
S5 36 020.090

BEXLIMOAR EUFT-WENTIL oy
STELEAVEMTIL. ASY ar
ALISPLFFLANSEH KFL. FOR 5L5
SEE-VEREINDUMGSROMR oy
CU-FOLLRIRG 12 X 964 2
SEMUTTER M16X1S
K{HLFROEWERESCHLABCH 1213
FORMELHLARICH 18X3.5
NE-SCHLALRCH 435 PER METER
HALTEBLECH FUIR STEUERVENTIL
WSPANNSCHELLE De=250AR4 OETIKER
SCHLALICKHBINDER GERMI 19-16
SCHLALCHELERMME GEME 16527
FeK. SCHRALIBE DINDSY 2 -0 eX40
STONVER-FLANSCHMUTTER M6 109
LIMTERDIRLACKANST HLUAS Max

DESCRIPTION oTyY
SERONDARY ATRWALVE a7
CONTROL WALVE ASY -
EXHALRT FLANGE CPL FOR 815
CONNECTING TUEE S04 qF
CLASEAL RING 12 X 16 X 2
HEXAGON NUT AS16XT 4
RADIATOR HORFRECNFORCEDITING 027
FREFORRED HOSE 19535 1
B0 HOSE 4X9 PER AETER .17
ERACKET FOR CORNTROY VALVE
WV-CLARMP D=25A00 QETINER
HOSE CLAMP SEAY Ti-T6

HOSE CLARMP GEN T672T7

AH SCREW DG 2-Af 6N40
SELF LOCEING NUT AlS 09
WACLILIA CONNECTION AEX7

b adk omh bk ak el

wk ch ok A R sA
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VALVE DRIVE

TEILNR/PARTNR  BEZEH HNUNG

S80.36.030,000
S8k 3603 1.000
SB036.007.000
SE0 6. 028 (00
GEA. 36,079,094
S80.36.032.700
BB 26.033.000
580 36 060 644
53,26 0at. (44
984 OT075E

A0 36.061.090
SHE 26.061,080
HE0. 36 056, 100
580,36.095.000

O9BE 62210

(9BER 1E2105
580 36.050.100
543.34.015.000
543 34.015.100
543 34,015,200
520.36.059 200
g 100221
560.36.04B.000
S0 36. 049 500
0021 060003
(912 060103

FINLASSVENTIL 36 MM
ALSLASSVENTIL 30 MK
AMLAUFSCHEIRE 12, 2%19.5X1
VENTILSCHAFTERCHTLING
VEMTILFEDERSATI PROGRESSY 95
VEMTILFEDERTELLER ALY 958
WENTILKEGELSTUCK MKT
KIPPHEBEL EINLASS KPL.
KIPPHEBEL ALISLASS KPL.
EINSTELL SCHRALIBE KPL, M 7X0,75
SK MUTTER DINOII4-M THO,75
KIPPHEBELROLLE KPL. ERNLASS
KIFPHEBELROLLE XPL. ALISLASS
KIPPHESELWELLE L=96AAM
CHRING 15,08%2,62 HBR 70
PASSCHEIE DEDSES-TAXIINT
PASSCHEME DINOSER- 16X22405
DERO-WELLE

SCHEEAE 10K1430.5 STAHL
SCHERBE 10K 140003 STAME
SCHERBE 10X 140,15 STAHL
DEKO-HEBELFEDER

C-RING 10,0052, 20 SILICON
ABDECKSCHEIE
DEKO-WELLENHEBEL

SCHEIBE DINS021-A 6.4

{SK SCHRAUBE DINDD1Z-M EX10

400/640

DESCRIPTION

INTAKE VALVE 36 AN

EXHALST YALIVE 30 At

STOP (WS 12, 2370, 5X T
VALVE-STEAM SEALING
PROGREVALYE SPRING KIT'05
VALVE-SPRING RETAINER 55

VAEVE COLLET MKF

ROCKER ARM INTAKE CFL.

ROCKER AR EXHALST CPL.
ADILSTMENT SCREW CPL M 780,75
HEXAGON MUT DINGD -84 7RO 75
ROCKER ARM ROLEER CPL INTAKE
ROCKER ARM ROLLER CPL. EXHALIST
ROCKER ARM SHAFT [n9GH44
ChRING 1508 X 262 MBR 70
THRUST WASHER DING9SS: TEX22XT
THRUST YWaASH, DIASEE-TeX T2 K05
DECOMPRESSION SHAET

WASHER TOXT4X0.5 STEEL

WRSHER TOXTEN0, 3 STEEL

VASHER TOX XD 18 STEFL
DECOMPLEVER SPRING 1,808
CRRING Toofk 20 SIECOMN
COVER DISK

DECOMPRESSION LEVER

WASHER DINSOZT-A 6,4

AH SCREVW EfNGsT2-M axtd

0

.

')
4

= ek i el D e e M b B R oed e oy wE ok OO B Je En L ko B




LEHCTARE 13

LD ETTH 345

FIG
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TEILNR/PARTNR

SHD 36 (4 000
5763601 1.00]

GHI 35071 0

6. 38 073000

S0 360013000

535 36.00H 000

S 36001 00

5B 36.0KR OO
(37 (R0
0912 al2sa
S5 36,002 .00

Rk 36,002 000

(e rE R

{512 Oolals

0912 0303

SR 38022 100
58356018 000
583 36.912.000
DEM, 36001 2000
580,36 055,000
0625 (60040

PG 36110 D
583,38 110044
380 36007 Q00
360,03 (M4, 00
S80.36.007 14d
SR 36 (5. TN

TIMING VALVE

BEZEICHNUNG
STELERRITZEL 17-7
MHOCKENWELLENRAD 00
406 L4

HOCKEWWELLENSAD 34.2 (M 54
S B B0 LCA

STELIERKETTE CH1OFL /98 ROLLEN
S0 L4

STELIERMETTE CH07E A100 ROLLEN
SO0 BAEO0GT 2 Me20E40 LA

STELERKE TTEMFUIHRUING
SR LCA

STEUERKETTENFHRUING

B0 EIET 2620640 LTS
KETTEMFOHRUNGASCHRALIHE
FERERSCHEIRE Db T-E 6

TSR STHRALBE DHRD9E2-81 6625
ETELERKETTEN S AMNER
IOAA00 L0

STELERKETTENSPAMMER
B40AR006T HE20/ 640 LT4
FLACHKOPFSCHRALIBE S BX(12

SR SCHEALIBE DIMOST 24 6320 55
FAK SCHRALIEE DIMNOF12-84 £X30
CU-DHCHTRIMG 12 X 96 X 2
ALISFALLSFCHERLING
BAITNEHBERSCHRALIBE M10M25
STAMLSCHERE 10X 1 X3
SPREMGRING 5B 42
RICLEMBUGELLAD, TA-B004 €3 LLE
WOCKENSYELLE KPL. 40 LC4/LCA-F
MNOCKEMWELLE a20964) LC4-E
WADELLACER BK 2012

SCHNDRR-SICHERLINGESCHEIRE 1M

AUTOMATSPAKKER XPL.'BR
SPANMERESCHTLING 1.5 M8

400/640 Wi

DESCRIPTION

TR GEAR 37-T

CAMSHAFT GEAR 34-T (27 97
400 L4

CAMAMSAFT GEAR 24-T 01 ‘B4
B M el LA

FIRARRG CHAIN (000 7 95 LIRS
el

TIsIRG CHAIN CIEFC 7 TE LINES
SO S ERET R el L

TIRUNG CHAMN GLIDE
ELTHE G T

TIRMAG CHAN GLIDE

Tt e T 2B R LT
CHAIN GLNDE SCREW

SPRING WASHER DNNGIIZ-E 6
AM SUREW DUNEERZ A 6X2%
TaIG CHAMN TENSIONER
IR LA

TIAZING CHAMN TENSHONER
SEEONET 2 GI08S0 L4

FLAT HEAL BCR M B2

AR SUREW DHADALE-AF BXA0 55
Add SCREW DiNGEZ-A% GEI0
CURSEAL RING T2 R TE X 2
LECURING GUTDE R
CRIING SCREW MIGXES
WASHER 10 X 28 X 3 MARDENED
CIRCLP S8 42

GROGVED BALL BEARING 6004 (3
CAMBHAFT CPL 00 LU0 4-E
CAMEHAFT CPL A200EI0 LO4-E
NEEDLE BEARIWG BE 2012
LCRCRIAN: WASHER Tomid
ALITON, TENSIONER CPL ER
TENSMANER CARKET 1.5 A4

ary
1
1

ST O R —

ek ek mek el ek o e el ok A ok A = Ry SR




FIG
12
EE|
35
16
)
)
<Al
43

44

TEILMR/PARTNER

Gtk 26,004,100
Stk 36.006. 100
Bl 36,007,100
SR 36.007.050
QA2 O3 EPED

Sk 38.022.000
80k 36.0048. 100
QAT 200180

3. 26,015.000
EB3 36.016.052
B2, 17,052 000

TIMING VALVE

BEZEICHMLNG

DRUCKBIHZEN

DRUCKFEDER, 0,500

HLIMKE

DRUCKFEDER F. KLIMKE
HADELROLLE (M5S0 NRE 3X12.8
CU-DICHTRING DINTed3- 12418615
WVERSCHLUSSCHRAUBE M12XE5
SPRENCGRIMG SW20

LTUFEMRRNG .

FEDER FUR AUTODEKD 0
SCHELLE RSGU 24415

DESCRIPTION
PRESSURE SO0 T
PRESSLIRE SPRING 0, 90AM
RATCHETING PARVL

PRES SPRING FRATCHETING PAWL
MEEDWLE ROL DiNG402 NRC IXT7E
ClLLSEAD RING DIAP603-T2XTEXT S
PLUG MT2X7,5 ALY

CIRCLIP WD

STEPPED RING 25
SPRING FOR ALITO-DECOMPR, "5
CLAMP RSGLY 2415

400/640

[ T I T . T R R S T -}
[l




FIG
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ZEaSsELE

LUBRICATING SYSTEM

TEILMR/PARTNE  BELEM HRMUMNG

SR 36 00, 100
0 151980
(015 DECHE
Q015 DR 53
R0 38007 755
(g D0
S 38000 .00
AT, 30,021, 000
B43.13 025,000
G, 8 08, 000
0 3801531006
S8 38017 100
{05 120153
B 38002000
B0 2B 023, 300
s 58 005, 000
Bk, 30 (0 O
L. 30 008 600
0015 Oe0EE
10 100003
R0, I8 022 900
{584 Oelried
B8], 38 ¥4, TG

83,38 034 000

580.38.033.100
SR0.38. 120000
S0 28 Q30006
802032 070
S8 38.032.000
58036 032,300
SH3 3R (45 000

CHPLIBPENRALD 31-2

MNADEEROL. DINSIOF NRA 2 5X198
i EUNDSCHRAVRE M EXZ0 =B
5K BUNDSCHRALURE M )25 S\W=8
CHPLIMPE MKLUINE G-73-10
ANLAUFSCHERBE 8,1 X 15 X 05

SCH SCHEIBE DHMEGS-RS5 6,0
OLPLMPENRAD 76-2
CHABLASSCHRE M MAGNET M 2%1 5
HOHL SCHRALBE M0 X 1

" VENTILCOLEEN D=10MM

QUVERSCHLUSSCHRALIBE M22X1.5
CU-CRCHTRING DINTS03-22X2TX2
YERSCHL SCHR. DINDSCE-M 12415
CL-DECHTRING DINFS03-12X18X1.5
ORUCKFEDER L=25MM D= 100
CHEILTER LANG

DECHTRING OUFILTERDECKEL VETORM
FILTERDECKEL M10X1

S BUNDSCHRALIBE M 8335  SW=8
VERSCHL SCHR.DEMOS 0 M 10M1
CO-FLLRIG 10K 14X 1.5

15K, SCHRALIEE DINGOTZ-M EX16
GILLEITUNG FILTER-BAHMENROHS
RIRID - BG5S MK

CLLEITUNG KLIPPDECKEL - RAHMEN
RIVRE - 203 A

D PELHOHL SCHRALIBE M0 X ¢
DUSENSCHRAUEE M B X T, 150"
HOHLSCHRAUSE M 8 X 1 DIN?643
CLU-DICHTRING DINTB03-10X1401
CU-DRCHTRIMG DINTG0T- SX12%1
CU-FERLRING B X 12 X 15
SCHRALIBFILTER ECd

400/640

LAESE M I ML

CHL FUMP GEAR 31-T
NEEDLERDL DWNGS0T MR 2, 55108
HH COLLAR STREW M alZD W=l
HH COLLAR SCREW M 6M25  Wh=g
CHL FLAA AURLIN G- 7310
STOFDNSK BT X 38 XN O5

TAE WIASHER DiNelPo-25 6,0

. GIL PURAP GEAR 26-T
CHLORANN PLUG WALAGNET AST2XTS

HCHLL O SCREW W10 X 1

WALVE FISTON D=T0000

UL DRAN PLUG M2ZHT,5

CU-3EAL RING DINTEGI-22K2THT
PLUG EHNGBOR-MTINTS

CLURSEAL RING DINFROFAIXTENTS
PREGSURE SPRING (=250 D=TMM
OWL FILTER LONG

CATKETRING CULF COVER VITON
FILTER COVER AETOMY

A COLLAR SCRESY A 6N25  WS=E
PG DYMGETG-AAFOXT

CUMSEAL RING T3 X T2 X 7.5

AR SCREW DHNCTOIEE- A% X076

D LIWE FALTER-FRAASE TUIEE
HTGRTE - 55 Al

ML LANE CLUTCH COVER-FRARE
RIARY - X3 A4

DLbAl BANND BOET MG X ¢
HTSCREW A B N 7 050"
BANID BOLT M8 X T DINTES3
CLRSEAL AING DINTEGE- 10N TEXT
CU-SEAL RING DINPROS- BET2X)
CUSEAL RINGEX 12 X 1.5
SCREW TYPEFUTER L0494

e
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TEILNR/PARTNR
580.35.025.800
420013.037.200
575.30.090.000
584, 30.085.000

BREATHER SYSTEM

BEZEICHMNUNG
ENTLOFTUNGSSCHLAUCH
SCHEALICHBINDER GEME 11/22
ENTLGFRANGSSCHLALCH 93
FILTER FOIR MOTORENTLOFTUNG 98

AN
4007640 Wil

DESCRIPTION ary
BREATHER TUBE TOP

HOSE CLAMP GEAY 12422
BREATHER TUBE ENGIVE "33
FILTER BREATHER SYSTEM 98

vk al o =k



CARBURETOR PHM 38 ND

Vor dem Einbau des Viergasers, BedOsung kontrollieren. 570.31.542.000 STARTKOLBEN STARTING (HEWICE 1
CAUTION 11 &70.31.519,000 STELLSCHRALEE M5 ADHIISTAMENT SCREW 85 1
Befora maunting the carbriretor, check ﬂmn-thn.g. £33 116000 FEDIER SPRING 1
B3 573,000 SLHEIBES1 X BXOH WALHER 5T X 8 X 0 1

BT 517,000 GENISCHREGSCHRALIBE MTHD 75 ARINTUIRE REGULAT SCEEW MPN0 75 1

70,57 515,000 FEDER LUFTREG SCHLALIGE SPRING AR ADJUST SCREW 1

&70.35.572.000 SCHEIRE 33 XS AXOE WASHER 2,3 X 5.8 X 05 1

570.35.519.100 RAMDELKAPPE KLINSTSTOFF ENURLED CAP PLASTIC 1

(54 DAl 43 LINSEMSCHRALIBE DNOSEE- i 414 OWAL HEAD SCREW DINGRGS- &1 41074 3

BPT3A50, 100 KALTSTARTVERGASERCEHALISE 4T START.EFVCE 808 44 1

S70.31 RET 000 DSEMHALTER FET HOHLDER 1

583 31.029.051 SCHIEBERANSCHLAD L=STAAM ELIEE S0P L =5TA00 M

E70.31 565 000 ENTLUFTLNGSVENTIL BLEEDER VALWVE 1

572 31 160044 PLIBPENCEHALISE KPL, PLIRAE HOUING T8 %

D084 4003 T¥L SCHRALIBE DIMODRY-3 4330 A C¥L SCREW DUNORES-& 4X30 4 3

G137 (anon3 FECERSCHERE CHMOAZT-H 4 WPRING WASHER DINGTI7-8 & 3

570,31 559000 FEDER SPRING ]

570.31.557 000 MEMBRANE ENAPMEAGH i

20,31 137 001 PVC-SCHEALICH 3 % 5 MM PYWC-HORE 3 X 6 Aana I3

570 31522 000 DHISENSTOCK SAAI JET HOLDER 1

RV S T R ] SCHWIMBAERCEHALISE MIT GBERLAUFR  FLOAT CHAABER WITH RLIN OVER T i

6 570.31.514.000 VERSCHLEMSSCHRALIBE K1 2x1 FLLAD M 2KT T

64 577.31.040.000 AMSAUGTRICHTER FUR PHM 38 ND INTAKE TRUSMPET FOR PHM 38 ND 1

OO0 H MO0 PRALLBLECH COVER 1

¥ R3O0 KRAFTSTOFFILTER FLIEL FRLTER ]

T SHLI1S56.000 RECKSCHLAGVENTIL REBOUNE VALVE 1

74 0833 DEOEI 54 SCMRALEE DINO0D33-AE BX16 HH SCREY DINGRIT-4% 6X16 1

5 SN 513000 SCHEALCHAMSCHLLSS HOE € ONARE TR 1

5031508000 STIFT 2 K 47 STLRDE 2 ¥ 47 ]

B0 577.31.0899.000 BICHTUNGSSATT fHb 38 ND GASKET SET PHAM 38 ND 1

.l-i I...-l|.-'
b
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ACHTUNG It

Vor dem Einbau des Vergasers, Bediisung kontrolkeren,

CAUTHON I

Belore mounting the carburetor, check the |ethng.

Fi

o]
=N r

o G Gnoh R b A R W R

woRR W e dhogh

10
1"
12
13

18
19
20
21
2
25
ar
2B
20

TERLNR/PARTHNR

376310070044
57131135000
400,31 34023
57731 025 e
371.31.523.330
SH1.31.533.4935
37031523 340
S350 345
57031523150
15%.31. 1334055
154.31.123.030
155 31133045
15531 123,036
57031551 45

50 31.551.050
570 31.551 055
57031566031
572.31.130.300
S0 31,505,000
HE3 31.508.000
B 31 534,000
52k 37.139.000
B 31.528.000
SFE3127.000
5137 024 000
SN 350 000
570.31.530.000
S70.39.532.000
F20. 20126 000
570,35 570,00
570 31 560 000
570.31.525 003
57231155000
31153000

CARBURETOR PHM 38 ND

BEZEICHNUNG

VERGASER AL 3B WD {100197)
GASSCHIEBER 5071 PHMIAND
DLUSENNADEL K23
MADELDOSE AR 264
HALFTDILISE 130

HALUPTDOSE 1358

HAJFTLISE 140

HALPEDLISE 145

HALFTDLIRE 150

DISE &5

[LISE S0

DOSE 45

[ALI5E 38

LTARTOOSE 25

LEFTECC HER, EIHTEM
STAATDUSE 50

STRATIHISE 55
BESCHEEUMIGERDOSE 33
HADEIVENTIL 300
SCHAYIMIMER B.5 GRAMM
SCHYWIMMER 6,5 GRAMM
SKSCHRALIEE M 5X16
GLMMATILLE

STUTIHULSE MEXD, I3 =10
VERGASERDECKEL
RCFHARCHGEM FVERD, 400LC4-E 97
STIFT 2 Bx36

SCHIERERFEDER
HALTEPLATTCHEN

SKMLITTER AMEXD, 75 DiMG4 39
FEDER

PLINFEMHHESEL
STELESCHAALBE MEXG. 15
VERSCHRALIELFMNG

FEGER

DESCRIPTION
CARBURETOR FHAS 38 ND (100197
THROTTLE WALVE 507 Did=42040
JET MNEEIHE K23

MEEDILE JET AR 264

AAAUN JET T30

AMAIN JET T35

MAIN JET T80

MAIN JET 145

MAIN JET 150

JET 85

IET 50

JET 45

IET 38

STARTING JET 45

AR HOLE BELOW

STARTING JET 50

STARTING JET 55

ACCELERATING JET 37

NEFOLE WalVE 300

FLOAT 8% GRAMAME

FLOIAT .5 GRAMME

HEXAGON NUT M 5516

RUEBER SLEEVE

SUPPORT BUSHING MEXDFS Wh=1D
CARBURETON COVER

TLARE FCARBLIRETOR 4000 C4-£ 97
STUD 2 5X16

SLADING SPRING

RETAINIMG PLATE

HEXACCIN NIITT AMXRLTS DIMDG 30
CPRING

FUMP LEVER

ADTUSTRAENT SCREW MBXD, 75
PLLIG

TPRING

-'-. 91
:: m
g ke St
" L
A
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CARBURETOR B5T 40

400/640 WY

ACHTUNG 111 FHiG  TEILME/PARTMRE  BEZEICHMUNG DESCRIPTION oY
Vor dem Einbau des Vergasers, Sedirsung kontrolieren, 1 58431001400 VERGASER MIKLIN| BST40-225 98 CARBURETOR MINUNI B5T40-725°%8 1
CAUTION N 7 BB 39007 045 LEERLALIFOLISE 35 IDLING JET 45 1
Before mounting the carburetor, check the jetting, 3 584.31.009.000 SCHWIMBER 6.1 CRAMNM MIKUNI FLOAT 6.7 GRAMM MIKLNI 1
- 200 58431 020,000 MADEEWERTIL MESSING 2 300 NEEDLE VALWE 2 880 1
21 58431021669 MADELDIISE 639 )-6 NEEDLE JET €89 X-§ 1
e 1 23 58431023140 HALIPTOLUSE 140 MAIN JET 740 3
- A . i3 S8I023142 HAUPTEISE 1425 MAATN JET 142.5 1
T y b 23 584310231145 HALIPTEAISE 145 fAa JET 145 1
R . 23" 58431023147 HAUPTESE 1475 MAIN JET 47,5 X
s - i 13 55430350 HAUPTERISE 150 FAAIN JET 150 i
iy 237 584.31.023 152 HAUPTDOSE 152.5 MAIN JET 1525 X
L &\ 13 5B 11023155 HALFTOSE 155 MAIN JET 155 X
50 ,.fff -ti ash 29 Ytheag 23 5B431.023157 HAUFTDUSE 157.5 MAIN JET T57.5 X
g 230 524.31.023.160 HALPTOOSE 160 MAIN JET TED X
,-r""'—"_"""-\‘a 27 SEAI 0T 000 MEMEBRAKNDECKEL AMUKLIMNI HAPHREALAE COVER SVELINT 1
: e I8 58431028000 MEMBRAS FOR GASSCHIEBER MIXUNI  DIAPHRAGAS FOR THROTTLE VALVE 1
a - LY i i ‘:E o SEL I ey SCHIEBERAMNS HLAL E=17MM SUIRE STOF [ =170 AIKLIN X
A prslenl Ty 34 5B4.31.034 6G5 DOSENMADEL 605 JET NEEDLE 605 1
: 42 . e ¥ 35 56431035000 GASSCHIERER _1° THROTTLE VALVE .7° 1
Voo i B 37 SB4.31.037 000 GASSCHIEBERFOHRUING XUNSTSTOFF  THROTTLE VALVE GUIDE PLASTIC 1
il et 43 5B4.31.042.000 KRAFTSTOFFSIER MIKUNI FUEL SCREEN MIKUNG 1
\ H:;':;. = H N &1 19 584.31.049.000 STARTMOALBEN MIXLINI STARTING PISTON MIKLIN 1
o E ;ﬂ t v B - B0 BB4.31.050 000 H’EREI:I*EME.IELJHG_ Ml STARTSYSTEM SCREW MIZ STARTSYS TEMN 1
= 23 N 53 5B4.31.053.000 FEDER 22.5MM FOR STARTKOLBEN SPRING 22,58 FOR STARTPISTON 1
: -.':FE“ -\_- Bl SAR31.137 004 FYCADHLALCH 3 K 5 A PV -MOIAE 3 X 6 MM 0.5
' amd T gl"f Bl 54435024001 ND-SCHLALICH 1D 7.5 PER METER. HOSE if» 7,5 PER METER 0,5
f-i : E.I:-"" '“""-'-'ld.__:'_.# e B Shh 300048 000 YONAC ELANMMER 10128 120MM, CLAME YOMALC 39128 1380 1
I ﬁ_,:? Sy B3 57931001010 VERSCHL KAPPE F. EPC-AMSCHLUSS PLUG CAP FOR EPC CONNECTION 1
__::_"__ -;:_-.::‘.- i 99 SR 31098000 CICHTIHLYSATZ MIKLE BEY 30-225 CASKET SEF AAIKLIAY B5T40-245 1
Usa w i i :
a3 #—"" __ ap T :
L =, '_.l' u I —37 E:
E " 2 ] = | £z
S ;W com
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ELECTRIC STARTER

TEILMR/PARTNR  BEZEICHNUNG

S84 400007 D00
e 250030

0015 OEL03

(125 DB00G3

S8 40,090, 1050
584.40.020.079
S84 <10 (6. D00
RE.A0. 015000
0912 0s121

584.40.098.000
5B <0000
#90 30.090.000
S5 AChI2 D0N)
BE4 40071100
BSR4, 20.071.050

- 5B4,40.022.000

S84, 20090000
bR 200 018
5. a0 028.000
584,40.029.000
Qa0 D40TED
05 Oede s
N5 Deled
Dl 5 OmiE53
005 DBO03
D05 D003
0015 De0E03
05 DE0953

E-STARTERMOTOR ¥PL. LC4-F
O-RING 25000300 NER 70
SEBUNDSCHRALIBE M BXZ0 =8
LINTERLEGSCHEIBE DINOT25-A 6.4
MADELKRANZ K30 X 37 X 18 A
FREILAUFZAHMBAD 78-7

FREILALIF PWD 322008 BLS
FREILALFFMABE

5 SCHRALEE DIMDSI2-M 6X12
1SI-SCHRAUEE MBXT2S M. ANSATE
STARTERFLANSCH SCHWARZ 97
PASSHOLSE 98X 7 X 10
STARTERFLANSCHDICHTLNG
STARTERDECKEL SCHWARY a7
FORMRING FSTARTERDECKEL NBRTO
TWISCHENT AHRRAD 53-F
HADTLERANT K10 X 13 X 13 TH
DOPPELZAHNRAD 55-2/18-2
LAGERBDATEN 10 ¥ 384
LAGERPOLIEN 10 X 54
MADELROLLE E¥NS402 NRB 4% 7.8
Sk BUNDSCHRALIBE M 6X25  SW=8
%K BUNDSCHRALIBE M EX16  SWeB
K EUNDSCHRAUIBE M 6245 SW=8
SK BUNDSCHRALIBE M €450  SW=8
SK BLUNDSCHRALIBE M 680  SW=8
SK BLUNDSCHRALBE M 30 SWeE
SK.BUNDSCHRAUBE M 6X95  SW=g

DESCRIPTION
E-STARTER ENGINE CPL LCH-E
O-RING 250083 4 NER AT

MM COLLAR SCREW M BX20 W=
WASHER [HNGT25-A 6.4

MEEDLE BEARING E3Q X 37 X 128
FREE-VYHEEL -CEAR M5.T
FREE-WHEEL FYWD 332008 BLS
FREEWHEEL HLIB

AH YCREW DINGTE- A 8512

AR CEMTERING SCREW MaXTE &
STARTER FLANGE BLALK o
BHOMWEL REXF X 10

STARTER L AMGE GASKET

STARTER COVER BLACK ar
FORM RING FATARTERC OVER NBRTD
INTERPAEDMATE CEAR S2-T

NEETRE BEARNG KTO X T3 X 13
REDUCTION GEAR 55-1/18-2
BEARMNG BOET 10 X 38 4

BEARING BOLT 10 X 54
NEECHERDIEL, DHNGI0Z NER 4X T8
RHAE COLLAR SCREW A1 628 Wi=§
HH COHLLAR SCREW M 6XT6  YWaxR
HH COLLAR SCREW M 6X45  WS=8
HH COLLAR SCREW M EX50  'Wh=R
HA COLLAR SCREW A aKE0  Wi=8
HH COHLAR SCREW M 6X30 V5=
HH COLLAR SCREW M 6X35  Wi=8

400/640 WK
any
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1
L
2
¥
1
t
1
4q
2
1
2
1
1
1
1
3
1
1
1
2
3
1
1
1
1
1
1
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IGNITION SYTEM KOKUSAN  400/640

TEILMNR/PARTNR  BEZEICHNUNG

Sa. 390015, 700
BEY39, 00,000
S35 0,00 144
S, 30, 40000
12 (50263

B4, 3005, 000
St A0 P 00
912 050083

GE 39034000
B4, 11.034, 100
SR 35031100

5i84.39.031. 200

584.35.031.300

R4 30006 000
584 39,043 009
5803 010000
(014 OB153
507 35033300
S84 11085 100
S84 33030, 100
S 39030 150
06 055163
5565 090644100
O0tS GEH 13
0015 GelE03
Q015 Qapen3
0015 0853

ROTOR KOKUSAN LOSE GPS128 97
STATOR KOKUSAN LOSE G
FONDUNGSDECKEL KPL. LC4-F 97
TUNDUNGSDECKELDICHTUNG 96
15K SCHIALIBE DINOS T2 M 525
OLSCHALUGLAS W 107
PASSHOLSE 98X 7 X 10

15K SCHELALIBE CHNO912-M 5X 8
INPLEEGERER
BECLER-CLEICHRICHTER 12v 97
MGITALBLIR 08 CBrazgs 9f
400 LCA-E

[HGITALBOX COF CET439 95R07'95
Eat g

DEGITALE.CDI CHM7T B0RGT 2000
G50 L0 4-E

ZONDSPULE IGIRT6 KOKUSAN 98
TUNDKERTZE MGK DPREEA-2
TUNDKERZENSTECKER SDOSF NGK
SEBLNDSCHRALBE M 6X15  SWWeE
ELEPS-SLITTERNHAITER M6 KP142
BATTERMEHAITER], LCA-E/DUREST
GUIMMIHALTER FOR, DHGITALBOX 97
HALTEBLECH FLtR GUNMMIHALTER 97
FLASTITE SCHRALUEE 55516
STOVER-FLANSCHRALITTER aA8 109
SK.BUNDSCHRALIBE M 6X10  Sw=8
LK BUNDSCHRALIBE A 5630 SW=8
SK BUNDSCHRALIBE M 6XBD  SWi=g
K BUNDSCHRALIBE A 63005  SIW=8

DESCRIPTION
FEPSWHEEL KORUSAN GP912E 07
STATOR KOMLSAN [OO5E g
FOMITON COVER CRL, LE4-F 97
FEROTRON COVER CASKET “9a

AH SCREVW DUNIFTZ-M 526
INEPEC TION GEASS CW 37 NER
DOWEL 98X F X0

AH SCREVY DNNDST2A 5K B
PULSFR Cowg

VO T REGLILATOR RECTIFIER 12V
DIGITALBOX COF CRM428
RO [CA-£

ENGITAL BN COF CRF58 S5R00 39
S0 LCAE

DHGITAEE. D) CAX4ET BOROT 20
Gl LCA-E

MONFTTONC O e 38 M KORKUSAN SR
SPARE PLUG NGK [PREEA-T

SPARK PLLKG CONNECT SO D8FG NGK
MH COLLAR SCREW A% X715 WE=§
SNAF-NUT HOLDER Me KP42
EATTERY BRACKET LC4-EAOLKED7?
RUBBER BRACKET FOR C - 9F
SUPPOIRT FONR RUBEER BRACKET 57
SPECIAL SCREW 7 5.5X78

SELF LOMMING NUT ME 109

M COLLAR SCREW M ed1d  Wi=8
HAE COLLAR SCREW M BXIT  Wh=8
HH COLLAR SCREW & axXB0  1W5=8
HH CERLAR SCREW M BN Whad

— = ) kS R P = e o B B s wd wd
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TEILMR/PARTMR
BEA 31,067 000
R84 31,07 2000
58431070000
BB 31.06% 000
Bug 35, R Q00
GE2. 31071 0600
54, 31.097.000
BEA 31087 100
0911 DE0E04
EE4.30 082 000
BR4 31,087 K
584,30 080,000
O0ad 030
0234 020003
G5 050123
584, 31.065,100
R0 14031 100
584,11 085 000
584,31.063 000

58431063 100

004 (ElEnG

ELECTROMIC POWER CONTROL

BEZEN HMUNG

MAGNETVENTH PIREURG FERC 68
T-STUICK 120404 LCS 'R
LUFTFRLTER LCA FOR ERC %8
HALTERLECH F MAGHETWENTIL *38
TULLE-STELFERKOPF
UNTERDRLICKSCH. FUR MACGHETV. 98
WHNKELSCHL TSTOCK-VERGASER 58
SCHLALCH 1200 T-ST -FILTER 98
IS SCHRALIEE DIND9Y2-M £X40
YORAC-KLAMAER 15340 ‘uf
YONAC-KLAMMER 16MM a8
HALTEBLECH FOR ENDSCHALTER ‘98
ZYL SCHLALRE DINDOEL. M 2010

B MUTTER DINOS34-M 2

S BUMDSCHRALEE A SH12  SWsE
BAICROSCHALTER L4 ‘98
KONTAKTSCHRAUBE M0 STAHL 98
KABELSTRANG BPC FUR MOTOR LC4
STELIERGERAT FOR EPC gL

€40 LT4-E

STELERCERAT FOR EPC DUKE 9a
a0 DL

SE_BUNDSCHRALIBE M X1 SW=8

DESCRIFTION
MAGNETIE VALVE PIRBURC EPC 98
F-COMNNECTION 1200 008 58

AR FILTER LCH 38

BRACKET FOR AMAGNETIC VALVE ‘98
SLEEVE FOR STEERING HEAD
VAT HOSE FOR AAAGNETIC V88
ANGULAR HOSE T-CON.-CARBURETOR
FURE 12040 T-CON-FILTER ‘98

AM SCREW D0 248 640
YOMNAT - CEAMP 15800 e
FONAL- CLANMP TE8t0f g
BRACKET FOR ENDSWITCH 88
VL HEAD SCREW DINODES- A 2H 10
HH NUT DINGRE-0 2

FH COLLAR SCEEW A8 SNT2 WisS
ANCRO SWITCH LC4 ‘98

CONTACT SCREW ARTD STEEL 98
WIRINL: HARN. EPC F ENGINE LC4
CONTROE UNIY FOR 6PC 98

B4 LC4-E

CONTROL UNIT FOR EPC DURE 99
A0 DLAKE

Hi COLLAR SCREW M 6X10 Wis8

il

t
4
1
1
i
1
1
2
1
2
1
1
2
2
2
1
3
1
1



CLUTCH

TEILNRAPARTHR  BEZEICHNUNG

RBE. 32007 083
BE 32001000
AE3.32.026.000
BE3 32 038000
5R3.32.112.000
§83 3201200
583 37111200
SH3.32 002 200
583,32, 018000
D936 11505

583,32 003200
£81.32 081000

15 Oelhd3
584 32048044
005 Ople3
584,37 064000
DS G022
0471 2000
50332095 000
575, 324015 00
B33 7 O
O3 32033 D4
583, 32.007.000
5631000
0625 Dal01E
(s 02163
5403, 3257000
265.32.095 000
9770 1ie030
S8 3T 009 000

WUPPLUMCSKORE 81-7 M0 PRINS 30-3

KUPPLUMGSKORE LOSE Dr=1A0MM

DAMPFLNGSELEMENT o4
HALTEBLECH 57 ¥ 122 M 1,5 'o9d
STAHLLAMELLE 15 MM LC494
SELAGLAMELLE 2.7 MM CR-0BT 997
BELAGLAMEL 2, 7MiM ALISCEDREHT 99
FAITHEHMER LCAMCE-E ‘88

S HERUNCSBLECH a4
SHCOMUTTER CH0RI3G- M1 IS5 RE.
DRUCKKAPPE LC4AC-E 98
KUPPLUNGSFEDER 28 X 37
FECERTELLER 6,2 ¥ 20X 3.2

a8

SE BUNDSCHRAUBE M 6X20  So=R
AUSROCKHEREL LCA-E O

SK BUMDSCHRAUEE M 6320  SW=8
HALTEBLECH FOIR AUSRUCKUNG 96

SHCBUNDSCHRALDRE M 6X17 SWh=R
WLITRIMG NES 1200065, 5
SECHERLIMOSRING [MMD47-1201
MADELLAGER HE 1212
AUSROCKWELLE 12 X886 93
DRUCKSTAMGE 224MM  LC4'Rd
AUFLACEBDLIEN RN
MIET 6 X 23 X 112

STUTZSCHEIRE 22, 203503 CEHART.

RELLEMEIRGELEAGER 001 2R%5E O3
SRLINT CHAO0A-2 (16
IHNENRING MIT BLEND
MADELERANT ¥ 2ENICNIT W KSE
D-RING 116,00%3.00 NBR 70

STUFERSCHERE 6.5 X 20X 2
Ba40

a0o/640 Wliflg

DESCRIPTION

OUITER Cf HUB B1-T WRRIM.30-T
QUTER CLHUR LODSE D=T60MAM ‘04
DAMPING ELEAMENT G
BRACKET 57 K 127 %15 4
STEFL DHSK 1AM L0494
LANING DISK 2.3 Biat CR-087 ‘0%
LINING DISK 2.7 MA SPECIAL 09
INNER CLUTCH HUB LC#AC4-F 98
LEICE WASHER )
HEXAGOR NUT DING3I6-MIEXTS B
ERESSURE CAP LC4ALCH-E 98
CLUTOH SPRING 2.8 X 37

SORING RETAINER 62 ¥ 20X 2.7

400

HH COLLAR SCREW A 6NDE WS=F
CLLFTFCH RELEASE LEVER L.C4-£
HH COLLAR SCREW A 6320 Wi=8
RETAMN. PLATE CLILLRELEASE LEVER
HH COLLAR SCREW M EN1T  Wi=§
RALIT RERAD IS TRMAONS. S

CIRCLIP DIFE7T- 7251

NEEDLE BEARING MK 117
DISENGAGING SHAFT 12 X 66 93
PUSH ROHT 2204 MM L9
PRESSLIAE BOLT LCd9d

RIVET 6 K23 X 1.2
SUPPORTYWASHER 22, ZX35XT HARDE,
GROOVED BALL BEARING 6001 2RSS
PN THNGOES- 3 OHTE

INNER RIRG WITH COLLAR

NEEDLE HEARING K2BXI0KI 27 W KSF
Q-RING 176, 00%3,.00 NBR 70
WASHER 65X 208 2

A0

.

i
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TEILMR/PARTNR  BEZERCHNUNG

580.33.020.000
510,332,090, 100
580.33.037 000
GE0.33.025.000
B&D. 33033, 200
B8 28022000
£20.32.033.000
6,32 09000
SA0.33.021.300
580.33.031.000
580.33.002 700

580,33 004 D0
565.32.01 2 000
580,33 090 000
OF60 223270

5B3.33, 036,044
Q015 Canas3

360003014000

KICKSTARTER
MITHEHMERNABE ¥
STARTERFEDER '

SICHRING DINOAT - 25X T 6450
SPREMGRIMG 25X1.2
FEDERFUHRUNG

SPERRAGFEDER 1,2 M

SPERRRAD 24-2

CU-DHCHTRING DINFE0T-1218X1 5
ANSCHLAGSCHRALBE M12X1.5
DICHTRING DHIGR 12X16X3
RICKSTARTERWELLE ad
AMLALIFSCHERBE 222X 20X 15
MADELKRAMZ K 22 X 28 X 13 H
STARYERRAD 35-7
SPERRVERZAHMUMNG 24-X
STARTERZWISCHENRAD 37-7
ANLALAFSCHEIBE 222 X35 X 2
WADELLAGER RMA 4503
WELLENDRCHTRIMG J2X32XT 851
KHCKSTARTER KPL, ALLY  LC4"9d
SKBUNDSCHRALIBE M EXIS  5Wel(
SCHNORR-SHUHERUNGSSTHEIRE MM

400/640
DESCRIPTION
EHRIVING HUE o
WHCKCSTARTER SPRING
LONCK RING DM F- 25X 7, 6450
LORCE RIBG 25X1,2
SPRING BUSHING
RATCHET GEAR SPRING 1,2 A

RATCHET GEAR 24-T

CU-SEAL RING DINTEG3-12X18K1.5
STOP SCREW MLIXTS

SEAL RING DHYGR 1261653
FICESTARTER SHAFT a4
STOPDISK 22X 0 X 1.3

NEEDLE BEARING K 22 X 26 X 13H
KICKSTARTER GEAR 35-T

LOCRING TOOTH 24-T
INTERMEDIATE GEAR 37T

STOP NSk 222 X 3582

MEEDLF BEARING RMA 4303
SHAFT SEAL RING 22X3257 BSL
KICKSTARTER CPL ALL L4994
HH COLLAR SCREW M BX25  WS=10
LOCK WASHER SMM

e e L R Ay

— o o =S el ek b
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TRANSMISSION |

TEILNR/PARTNR  BEZEICHNUNG

58333002100
56533010, 300
583.33. 004 002
58333006 004
583.33.008.004
565.33.099.000
565.31.016.300
520.33.096 000
56533015000
56533053 000
0625 M09

ANTRIEESWELLE 14-Z B
FESTRAD 2.0 15-2 (203)
LOSRAD 3.0 18- 02
SCHIERERAD 4.G 20-7 .04
LOSRAD 5.0 72-2 OB°
MADELKEAMT M2 MEXTS GETELT
ANLARFSCHEIBE 227 X 32 X 1.5
SICHFING DINCE - 2501 6450
AHLAUFSCHEIBE 2002 X 35 X 1
MADELLACER RMA 4507 KSE
RILLENKEHGELLAGER 630122 Cd

DESCRIPTION
AATN SHAFT 14-7 5
SCHID GEAR 2.5 15-T (253}

WHLER GEAR 3.5 18-T 02"
SLIDMNG QEAR 4.0 20-T 04"
ILER GEAR 5.6 22-T 08"

MWEEDILE BEAR, RI2NZEN1I DryipED
STOP DNSK 227 X 32X 1.5

LOCK RING DimoS71-26X1,6450
STOP DISK 202 X 35 X 1

MEEDLE BEARING RINA 4902 K5F
BALL BEARING 6304-27 4 5&F

400/640
Qry
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NUR BE! 640 DUKE
24 @ ONLY FOR 640 DUKE
20 48 2@@
15 (@
16 24
g

mmummawu-.-ﬁ

TEILNR/PARTNR

S65. 33005300
ER3 331483090
GER 33007003
RE3 33005005
583.33.001 009
B83.33.003 005
E65 33016, 300
B2 33 0. 000
565, 33.015,000
B65 33018, 300
56533093 000
565,333,008 000
490, 30002 F 000
SE0.33.01 700G
OPED 3247 M

A 250021

SE0.33.0259 074
58033 5905
580 33020018
520033 06017
R E R R
SEPIAZOF H1E
SB0 AT 0T
e 220010

SO0 33034044
025 FO000F

Sd6 33,044,900

TRANSMISSION I

BEZEICHNUNG

LOSRAD 1.4 35-F (1hia)
LOSRAD 2.G 24-T , §0°
SCHIEBERAD 3. 24-7 03"
LOSRAD &G 19-7 ,05*
SCHIERERAD 5.0 18-2 08"
AETRIEESWELLE

AMEALIFSCHERE 227 K32 X 15
SHOH RING DENOLT1-25X1 56450
AMNLALIFSCHEME 202 X 35X 1
AMNLAUFSCHERE 222 X 35 X 1.5
MADELLAGER RMA 4307 KSE
MADELMAANZ K 22 K 26 X 13 H
MACELRRANT K226 GETEILT
TYLIMDERROLLENLAS, Mi205 C3
EHSTARZHL SE
WELLENTACHTRING 32%47X7 BSL
CH-RNG 25002 00 SLICON
KETTEMRAD 14 2

KETTEMRAD 15 1

KETTENRAD 16 7

KETTEMRAD 17 2

KETTENRAD 15 7 GEDAMPFT
KETTEMRAD 16 7 GEDAMSFT
KETTEMRAD 17 7 GEDAMPET
O-RENG 32,00%1,00 NBR 70
SCHRALBE+TELLERFEDER
UNTERLEGSCHEIBE DIMO1IS-A10,5
AT PO 640 DLIKE

DISTANZBUCHSE 12MM
MR FOR 640 DLIKE

A A
4007640 Bl

DESCRIFTION

IDLER GEAR 1.G 35-T (T3
IOLER GEAR 2.6 24T 10"
SLADING GEAR 3.0 27-T 037
IDLER GEAR 4.6 T3-T D5~
SLICING GEAR 5.0 18-T .09-
COUMTERSHAFT

STOPDSK 227X 32X 15

LOCK BING DINDI? 12581, 645D
STOPR DISK 203 X35 X 1
STORDISK 222 X 35 X 1.5
NEEQLE BEARRNG ANA 4907 K3E
WEEDLE BEARMG K 12 X 26 X 13
MEEDLE BEAR K22X26X13 DvviDED
CYLROLL BEARING NF2DS (3
SPACER BENSMING 25 X 37 K 9
SHAFT REAL RING F2N47XT B5L
QRRING 25002, 00 SILICON
ENRNE SPROCKET 74 T

ENCINE SPROCKET 15 T

ENGINE SPROCKET 16 T

ENCGINE SPROCKET 17 T

ERNGINE SPROCKET 15 T DARPED
ENGINE SPROCKET 76 T DAMPED
ENGINE SPROCKET 07 T DARMPED
Q-RG 23000100 MER R
SCREWSPRING WASHER

WASHER QiR 2540005
ONEY FOR 40 ErUCE

SPACER BLISHING 12 MM
ONLY FOR g DHLAKE

)
—'l-—ll—-HH:IlEH'.‘rl:'.IIE'.‘rC-!n}-ﬁﬂ”1.ﬂnnmhﬂrﬁainuu-ﬁj

il




L FG

F N AR de A Pl A

e

1
13
a4

TELNR/PARTNR

543 34005 044
BER 34013100
SR 24 I 0.0
RRD 34 00 %, 0005
83 3 20 O
OF 70125030

AR 33027 000
S A5 000 300
SE0 32004, 000
580 34001 300
550,34 003000
S delehd

G83.34 034 044
L5034 023 500
SH3, 34 01 O
BT 34 18300
GE3. 34012008
{25 ODeE 7

D625 BIROSH

RE 34015, 0
512 DeDend

SR 34,016,500
5740 0. 057 000
S84 34,031, 144
02 32 050000
50232 050004
G085 DE0T6T

502 33.0473.000
362 05 G118 O00

SHIFTING MECHANISM

BEFEICHMNUNG
SCMATTWELLE KPL
SRANMEEDER QEMAL
STAHLSCHEIRE 14 X 28 X 2
RECKHMOEFEDER

FEDERHIUESE

CRRING 12,50002.00 MER 7O
DICHTRING W-1d-4

LCMALTGAREL t A4 2 CANG 08
LUHAITSOHAEME .44 L1 2.GANG
SCHALTGABEL 3.7% GANC 9B
SCHALTSCHIENE 305 GANG

LK BUMDSCHRAUBE M BXE5  SW=E
ARRETFIERHEREL KL ‘04
ARRETYIER-EBELFEDER
ARRETIERFEDERH(HLSE
SCHALTROLEE RXEXS,2 08
SCHALTAALTE STARE
FELLEM®|SCELLAGEN 608 IRSC3
RALLEMKLICELLAGER 63805 O3
SCHALTARRETIERLING KPL. LCA 98
5K SCHRALBE CHMOSE2- 8L EX40
SCHALTHRORF

ACHEIBE 64821 BN MM
TOHALTHEREL KL LCd4 COME 98
STRHLSCHERE 6.2 X 18X 2
ETAHLSCHEIRE aX 113

SK BUNDSCHRALIBE M 8X16  SW=3
WORDLOCE SCHEIBEN MG (PAAR)
TRITTGUNAA

i

DESCRIFTION
SHIFT SHALT CFL. L4y
SPANMNER SPRING QBMM

STEEL WASHIER 14 X 28 X 2

RETLRN SPRING

LPRING SUEEVE

Ce-RiNG 12508200 NER 70

V-SEAD RING W-14-A

SMET FOIRE ISTATH«ZND GEARSS
SHEFT RAR INTATH « SND GEAR
SEEFT FORK IRESTH GEAR 58
SHIFT BAIL FRDVETH GEAR

HH COLLAR SCREW M eXed Wh=E
LORTRING LEVER CPL By
SPRING

SPRING RLEEVE

SRIFTG BOHLER 6XEXL.S  9E
SHIFT ROLEER STEEL

CROOVED BALL BEAR, G5 FRY L3
BALL BEARING €728 {3

SHFT LOCATING DR CFPL, E
Ad SCREW DRNOST 208 X4

SHYFT BLFTTON

WASHER € £ 78518

SEEFT LEVER CRL LOWCOMP 58
WASHER B F X 1R X 2

STEEL WAKHER GX17K3

HH COLLAR SOREW M eX1a WiS=d
PARE OF SYASHERS M6 NCRDBLOCK
WLUEEFR

400/640

1
1
i
1
1
3
i
2
1
1
1
1
1
1
1
3
i
5
1
1
1
1
1
1
1
1
1
1
1




-
R N Y N Y U e R R TR o e uth b owe o O

WATER PUMP

TEILNR/PARTNR  BEZEICHNUNG

533 35.050.040
Ot 120010
72 18020
Ge2s GE00TE
M0 152472
B 35, 010000
QFT0 AT 5
BRG 35 002 644
55, 35,005,300
0021 050003
e 0501 23
BEA, 35003, 300
58335001, 244
0364 0003
O3 061001
003 G2RRAC
T Q4035
58335025 001
5335, 099,000
RE3 35093044
Q70 320020
BE335.077 000
0770 021020
91 2 DR
01235 0E0003

WASSERPLEMPE MECHAMISCH KPL'94
SACHERLINGSEENG DIND4T1-12%1
SICHERLIMCSRING [NNDI7T 2EX1.2
RELLEMRLAGELLAGER 6001 2R5R C3
WELLENDMCHTRING 15M24%7 A-DUD
WASSERFLUMPENWELLE

CHRERG 47.00X1 50 NER 70
WASSERPLIMPENCEHALISE KPL, aT'00
WRSSERPLIMPEN RAD

SCHEIBE DINSOZT1-A 5.3

15K, SCHRALBE DINGS12-M 5X12
PLIMPENDEC KEE DACHTERG
WASSERFUMPENDECKEL LC4 99
TYE SCHRALIBE DIMgS12-M &0
CU-DMHTRING DEN7S03- X101
MADELROLLE DINS402 HRE 3 555 8
DHRING 40,0002 50 MER
KOHLERGENWEBESCHLAUCH 12 % 3
SCHLALCHEMDER GEMI 10-16
THERRMOSTAT P 20 GRAD LC4sd
O-RENG 32,0082 00

THERMOSTAT 70 GRAD )
C-RENG 21,0002.00 NERTO

ISK SCHRALBE DINGST2-A 6345
UNTERLECSCHERE DRNGA 25-4 6.4

DESCRIPTION

WATER PP MECHANIC CPL 54
CTRCLIP DINOFT- 1207

CIRCEIP DN F2- 28X1,.3
GROONED BALL BEARING G001 IR5R
SHAFT SEAL RING T9X24X57

WATER PUARP SHAFT

CHRING 47008750 MBR 70

WATER PSP CASE CRL 4T 000
YWATER PLIAP WHEEL

WASHER DINSDZT-A 5.3

AH SCREW DHNOS -0 512

WATER PUAAP COVER GASKET
VWATER PLISAR COWER LO4 )

A SCREW DIMSST2-50 5020
CU-SEAL RING DINFED3- 52 T0X7
MEEDLERDLL DRNS40T MRE 2 5X5,B
O-RING 490003 3 NER

RADFATOR HOSEREENFORCEDNIZIXS
HOSE CLARR GEAT 1016
THERMOSTAT CPE. 70 DG L5
O-RING  3200% 2 ()

THERMOSTAT 7 DEGREES 94
D-RENG 0N O ARG

AH SCREVW DINDSH2-AM GX45
WASHER DU 25-A 6.4
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COOLING SYSTEM

TEILNR/PARTNR  BEZEICHMUNG

583 35 D0 (00
SB35, 096000
P 3% 008 00
GERD A5, 044,000
aB0 35 034 100
BB 35134004
SED 5,134 100
502 35033 300
563 35,0500
SE3 35036000
BB 25,025, 700
SRR 35 .008.001
ELE VTR R CLL
Bl 35 00 004
B2 30,005,000
BS0,0F 018.001
44011 076 200
B03.03.089 000
40O D5 00
G021 Oo00a

546, 35,002 000
05 D023

K14 Qedisd

S0 F5 (2% 000
a3 342015

S84 35 039 ()
584, 15044 000
583 12 085 100
58435064050
O SO001E1

D07 Ga0203

KOHLER LEMES (452463 L0499
KOHLERYVERSCHLLISS KLER 1,4 BAR
KOHLER RECHTS {45335) LC4 59
KOHLERSCHUTZ LINKS SCHWARRE
KOHLERSCHUTZ LI, FARBLOS 9%
KOHLERSCHUTZ RECHTS SCHWART
KOHLERSCHUTZ RE. FARBLOS 9%
KLIPS-SUTTERMHALTER M6 KE142
KUHLERSCHLALICH 18X25 PER MET,
FORMSCHLALCH LCa'ad
FORMSCHLAUCH 18425 PUMPE-ZYL
MOHLERSCHLALICH 20 X 36
SCHLALICHELERMME GEMA 16727
HO-SCHLAGCH 1D 7.5 PER METER
YOMAL - KLAMMER 19119
SCHLALKCH 7310 PER METER
KABELBAND J00MM

WAMKELSTOROK o7
KABELTCILLE D2

SCHEMIE DENGG2E-A 6.4
TOLEE-STELIERKDFF

5K BUINDSCHRALIBE M 6X12 SW=8
SHCBUNDSCHRAUEE M BX15 5=
THERMOSCHALTER 6-85 GRAD 94
ALU-ENCHTRG, DENTG03-14020X1.5
LEJFTER KPL 1V LCH 2000
LLIFTERMALIBE LC4 2000
DHCHTURCSPROFL F ABDECKUNG
LOFTERKLAPPE GUMMI LTS 2000
EHOT PT SCHRALIBE KABOX18WHTS11
EONDERSCHAAUEE Ted 00

Y i

DESCRIPTION

RADIATOR /5 (452450 10494
RAGIATOR CAP SMALE 1,4 BAR
RADIATOR RIS (453350 L4 99
RADIATOR PROTECTOR L/ BLACK
RADIATOR PROTECT, /S WHITE S5
RADIATOR PROTECTOR RS BLACK
RADNATOR PROTECT. RiS WHITE 96
SMAP-MLT HOLDER AME KPTRZ
RADIATOR HOSE 18X25 PER METER
PREFORMED HOSE TR 5 )
PREFORMED HOSE 18X25 PUSP-CYL,
RADVATOR HOMSE 20 X M

HOSE CLAAMP GEME 16/27

HOSE I 7% PER METER

HOSE CLAMP YONAL 10712
PUVC-HOSE TXT0 PER METER

CABLE TIE 20088

ANGEL PIECE ur

RUEBER SLEFVE O 124481

WASHER CINSO2T-A 6.4
LLEEVE FOR STEERING HEAD

HH COLLAR SCREW M EXT?  Wi=8
M COLLAR SCREW A EMTE  WWa=F
THERMOSWITCH 80-85 D0
ALLF SEALRING DWNIE0E- 1K 20M7, %
FAN CPL. 12V IC4 2000

FAN CAFLCS LT

EDGE PROTECTOR FOR COVER

FAN FLAP RUBBER LCE 2000

EXOT PT SCREW KA S0XTE WNTSNT
SPECIAL SCREW Tolr &0

o
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FRONT FORK WHITE POWER

TEILNR/PARTNR  BEZEICHNUNG

1418 VT0ALS
1418.V704RS
0015 080303
984 100703
0017 060203
5B2 01.032.018
501.01.033.100
58401 .034. 218
503 01.036.000
503.01.038.000

590.01.038.200

S90.01.039.000

590.01.03%.100

A64.01.042.000
S54.017.040,.000
564.01,142.000
CABS 10O

56401041, 100
542 01.081.000
54601 084,100
546.01_184 000
582 01 085.000

542.01.086.000
560.01.092.050
590.01.092.100
590.01.093.100

CABELBEIN LL USD 48 ADV. 2001
GABELBEIN RE. U5D 48 ADY. 2001
SK.BUNDSCHRAUBE M 8X30 5W=10
I¥L SCHRAUBE DENGS12-M TR0
SONDERSCHRALBE TeD &X20
CABELBRUCKE UNTEN KPLADY. 01
CABELSCHAFTROMR L=244 "

GABELBRUCKE OBEN X=18MM/D=54MM

STEUERKOPFSCHR. M20X1.5 SW=27

LEMKERKLEMMBRUCKE D=22004 2001
250-380 NOC ENC

LENKERXLEMMBRUICKE D=2aMM 2000

230/ 380 5K

LENKERAUFNAHME 220MMM 2T 2000
250380 MXCEXC

LEMKERALIFNAHME 28MM 5099
2507380 32X

SCHEIBE 10.5X32%2

GUMMIBUICHSE

SCHEIBE 10,5%31

S5 MUTTER DINOSB5-MI10

DI TANIROHR 10, 2X12X44
KEGELROLLENLAGER STEUERKOPF
O-RINGTRAGER M. DICHTUPPE 91
STEUERKOPFABDICHTUNG OBEN
KLEMME FTACHOKABEL D=BMM 2001
SCHWARZ

SCHUTZRING

SOMDERSCHRALUBE MEX12.5 SW=8
CABELSCHUTZ LINKS SCHWARZ 2001
CABELSCHUTE RECHTS SCHWA. 2001

DESCRIPTION _

FORK LEG L/5 USD 48 ADV. 2001
FORK LEG R/S USD 48 ADY, 2007
HH COLLAR SCREW M BX30 W3=10
AH SCREW DINEST2-MI0X70
SPECIAL SCREW Te0 &X20
BOT.TRIPLE CLAMP USD 48 2007
FORK TUBE (=244 1

TOP TRIPLE CLAMP X=TEMAY D=54M

STEERHEAD SCREW M20X1.5 SWs27
HANDLEBAR CLAMP De=220MM 2000
250280 MANC EXC

HANDLEBAR CLAMP D=28MA 2000
Ry I80 X

HANDLEBAR SUPPORT 2284 2T 2000
250-380 MXCEXC

HANDLEBAR SUPPORT 28MM  SC99
250/380 58X

WASHER 10,5X32X2

RUBBER BUSHING

WASHER 10.5X31

SELF LOCKING NUT DINO9ES-M1D
SPACER TUBE 10,.2X12X44

TAPERED ROLLER BEARING

O-RING SUPPORT W SEALING LiP
STEARING HEAD GASKET TOP
CLAMP FSPEED CABLE D=8MES 2001
BLACK

STEERING MEAD COVER

SPECIAL SCREWY AMBXT2.5 SWe8
FORE PROTECTION L/S BLACK 2007
FORK PROTECTION RiS BLACK 2001
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FORK LEGS WHITE POWER

« il

e 6 FIG TEILNR/PARTNR  BEZEICHNUNG DESCRIPTION
E—i -:15 9 e 1 4880.0020% + VERSCHL KAPPE+BUCHSE M51X1,5  SREW CAP+BUSH M51X1.5 2
a7 - 2 4681.0016 + O-RING NER 48X2 O-RING NBR #8XZ 2
Y S ¥ " a0 L~ 3 4860.0018 EINSTELLKNOPF ZUGSTUFE KNOB REBOUNG ADJUSTER 2
- S | 7 5 4054.0603 + STAHLKUGEL D=3MM STEEL BALL D=3MA4 8
z Dy . | 6 48600028 + FEDER Ds2,8 L=7,9 SPRING D=2,9 1=7,9 4
114 | a1 i 42 7 4BE0.0044 + D-RING NER 6X1.5 0-RING NER 6X1.5 2
= g i , 43 8  4860.0058 + ENTLOFTUNGSSCHRAUBE M4X6 VENT SCREW M4X6 2
{2 ) ' | M.a/ 9 4860.0003 + O-RING NER 3,7X1.6 O-RING NER 3,7X1,6 2
- | | | a5 10 4860.0043 + D-RING NER 12%1,5 O-RING NBR 12X1,5 2
95 . E | 43 11 48600019 HALTER F. EIMSTELLROHR D=4MM HOLDER EADIUSTMENT TUBE D=4MM 2
- A~ % | i -49 12° 4860.0001 ALISSENROHR L=577MM D=54/60MM  OUTER TUBE L=577MM D=54/60MM 2
| " 51 5: 13° 4860.0016 FUHRUNGSRING D=58MM GUIDING RING D=58MM 2
. ! ! E o 15°  4860.0007 FOHRUNGSBUCHSE 48 X 52 X 20 DU-BUSH 48 X 52 X 20 2
! 23 | k & -50 16 4860.0013 TRAGERRING 50 X 57,6 X 1.5 SUPPORT RING 50 X 57,6 X 1,5 2
| . | a-55 17* 4860.0057 OLDICHTRING 48 X 57,7 X 9.5 OfL SEAL RING 48 X 57,7 X 9.5 2
4 | ™ 18*  4860.0070 SICHERUNGSRING 5858 LOCK WASHER 5858 2
| ' E 19* 48600040 STAUBKAPPE D=48MM DUST STRIPPER D=48MM 2
- : ! | 584 21*  4860.0008 FOHRUNCSBOCHSE 47 X 49 X 20 DU-BUSH 47 X 49 X 20 2
155 % i | 23 . 23" 4860.0002 GABELHOLM D=4BMM L=530MM INNER TURE D=488M L=590MM 2
% | i vaq | 24*  4860.041555 HYDR.STOP L=200MM D=318 KPL. HYDR.STOP 1=200MM D=31,8 KPL 2
17 ; | 39-e ! 4 30 4860.0014 + EINSTELLROHR L=512MM ADJUSTMENT TUBE L=512MM 2
18 | 2 i 36 ! H"i:j 31 4BR0.0023 + KOLBENS D=14MM L=548MM M11XT  FISTONROD D=T4MA L=546MM MTIXT |
19 § ! a7 62 61 33 4860.0003 + NADEL ZUGSTUFE REBOUMD NEEDLE 2
| P E RS 50 34 4860.0046 + O-RING NER 3X1,5 O-RING NBR 3X1,5 2
e | | rE‘J 35 48600033 + FEDER ZUGSTUFENNADEL C=4N/MM  SPRING REBOUND NEEDLE C=4N/MM 2
F . 84 36 4860.0036 + VORSPANNBLUCHSE 42X26,5%2,5 SPACER 42X26,5X2,5 X
| - i 72 &~70 6 48600037 + VORSPANNBUCHSE 42X26 545 SPACER 42X26,5%5 X
- | o &7 37 4860.0039 + RING 26,5X42%1,5 RING 26,5X42X1,5 2
i @ ~50 38 91410008 FEDER 4,8 N/MM SET D=5 25MM SPRING 4,8N/AMM SET D=5 25MM 1
| 1 39*  4860.0021 FEDERAUFLAGE 26,2 X 43 X 3 INTERM,. RING 26,2 X 43 X 3 2
i 7%:’ 74 42 4357.0132% + SCHRAUBBOCHSE M29,3X1+BUCHSE  SCREW SLEEVE M329,3X7+BUSH 2
39 ! 75-4 © 43 46810651 + FOHRUNGSBUCHSE 14X16%12 DU-BUSH 14X16X12 2
© ) sdDg 44 4860.0015 FEDER ZUGST. D=14,6MM L=22MM  REBOUND SPRING D=14,6MM L=22MM 2
| -~ 718° %79 45  4860.0025 ALFMAHME FOR ZUGSTUFE TAP REBOLIND 2
] 47 4850.0059 FEDER VENTIL D=0.25 SPRING CHECK VALVE D=0, 25 2
49 48650.0062 KONTROLLVENTIL 8X24X0,1 CHECK VALVE 8X24X0,7 8
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FORK LEGS WHITE POWER

TEILNR/PARTNR  BEZEICHNUNG

4860.116
40540401
40r54.0402
40540403
40641402
4054.0405
40540406
4054.0414
4054 0447
4860.0063
4860.0064
4860 0065
40540415
S260.0060
48600042
40540486
4260.0081
48600048
4357.0159
4357.0158
5060.0061
40541241
4054.1278
4860.0061
4860.0047
4681.1499
3548.0320
4860.00275
4860 0035
4860.0049
4860.0051
48600034
4860,0004
4054.0882

+ SCHEIBE 6X24X0.1 DELTA
SCHEIBE £X14X0,1

+ SCHEIBE 6X16X0,1

+ SCHEIBE 6X18X0,1

+ SCHEIBE 6X11X0,2

SCHEIBE GX14X0,15

SCHEIBE aX16X0,15

SCHEIBE 6X16X0,25

+ SCHEIBE 6X10%0,3

SCHEIBE 6X24X0,1

SCHEIBE 6X22¥0,1

+ SCHEIBE 63001

+ SCHEIBE 6X18X0,25
KOLBENRING 5X1%84

KOLBEN ZUGSTUFE

MUTTER MEXD,5 ZUGSTUFE

+ ROHR 29, 3X1%390 D=8 5MM
O-RING NBR 48 X 2

+ GABELFAUST LI, RALLYE 2000
+ GABELFALIST RE. RALLYE 2000
SK BUNDSCHRALRE M 8X30
PMLUTTER VENTIL MGX0,5
FEDER VENTIL D=0.50MM
KONTROLLVENTIL 8X24X0.4
KOLBEN DRUCKSTUFE

O-RING NBR 2122

O-RING NBR 24X2

AUFNAHME FUR DRUCKSTUFE

-+ NADEL DRUCKSTUFE M10X1

+ O-RING NBR BX2
+ SICHERUNGSRIMG RB12

# EINSTELLSCHRALBE DRUCKSTUFE

CU-SCHEIBE 29 5X33 5X1
GABELOL REZ 71 SAE S

DESCRIPTION

SHIA 6X24X0,7 DELTA

SHIM BXT4X0, 1

SHIM 6XTEX0,7

SHIM aXT8XD 7

SHIM 6X11X0,2

SHIM &X14X0. 75

SHIM aX16X0 15

SHIM 6X16X0,25

SHIM 6XT10X0.2

SHIM aX2aX0.1

SHIM eX22X0,7

SHIM 6X20X0,1

SHIA GX18X0,25

PISTON RING 5X71X84

PISTON REBOUND

NUT MBX0 S REBOUND

TUBE 29, 3X1X390 D=8, 5A4M
O-RING NBR 46 X 2

AXLE CLAMP L/S RALLYE 2000
AXLE CLAMP RS RALIYE 2000
HH COLLAR SCREW M 8X30
CHECK VALVE NUT MeX0.5
SPRING CHECK VALVE D=0, 50
CHECK VALVE 8X24X0.4
PISTON COMPRESSION
O-RING NBR 21X2

O-RING NBR 24X2

TAR COMPRESSION

NEEDLE COMPRESSION MT0XT
O-RING NBR Bx2

LOCK WASHER RB12
COMPRESSION ADJ, SCREW
COPPER WASHER 28,5X33,5X1
FORKOIL REZ 71 SAE S

s40 Pl
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FIG

12
13*
29

41
42
43

a5
a6
47

49
52

&1
7"

eN g B

HANDLEBAR, CONTROLS

TEILNR/FARTNR  BEZEICHNUNG

583.02.001.300
550.11.022.000
583.02.003.000
587.02.010.044
284.11.049.000
584.02.040.100
584.02.042.000
583.02.126.000
583.02.043.000
583.02.044.000
0015 060253

584.02.041.000
583.02.047.000
584.02.048.000
583.02.049.000
583.02.052.000
583.02.050.100
0988 253505

582.11.074.100

440.11.076.100
440.11.076.200
584.02.090.000
584.02.091.600
583.02.084.200
584.02.095.000
584.12.040,100

ALU-LENKER 3X,5C ADVENTURE'S?

ABSTANDHALTER D=6/BMM SCHWARZ

DREHGRIFFUBERZUG DOMING
GASDREHGRIFF KPL. DOMMIK, 00
KUPPLUNGSSCHALTER ‘96
KUPPLUNGSHEBEL KPL. DOMING 97
KUPPLUMNGSHEBEL LOSE SILBER 97
FALTEMBALG KUPPLUNGSHEBEL 95
STELLSCHRAUBE KPL. M7
KLEMMSCHELLE SPIEGEL M10X1,25
SK.BUNDSCHRAUBE M 6X25 SW=8
GELENKSTUCK DOMING ‘06
DEKOHEBEL LOSE

SCHUTZKAPPE 46
HEBELSCHRAUBE KPL.

FESTGRIFF DOMIND 93
CHOCKEHEBEL DOMING 94
PASSCHEIBE DINO9EB-25X35X0.5
START NOT AUS DOMINOG ADV. 01
SYMBOLE WEISS

KABELBAND 1008M

KABELBAND 20080
KUPPLUNGSSEIL 4T L=1115MM ‘99
CASSEIL *AUF-ZU" KPL, LC4 2000
HANDDEKOSEIL L=693 5MM LCA'99
KALTSTARTSEIL F. MIKLINI LCA'98
RUCKBUCKSP.LL+.RE. LC4 2001

DESCRIPTION

ALU-HANDLEBAR 5X SC ADVENT."97
CLAMP B/BMM

TWIST GRIF COVER DOMING
FTHROTTLE GRIP CPL DOMMIK. 00
CLUTCH SWITCH 96

CLUTCH LEVER CPL. DOMING 97
CLUTCH LEVER LOOSE SILVER 97
CLUTCH LEVER BOOT 25
ADJUSTMENT SCREW CPL.M7
CLAMP MIRROW M10X7,25

HH COLLAR SCREW M 8X25  W5=8
JOINT (PIVOT) DOMIND 06
DECOMPRESSION LEVER LOOSE
PLASTIC COVER gl

LEVER SCREW CPL.

FIXED GRIF DOMIND 93
CHOKRE LEVER DOMING ]
THRUST WASH. DINO98B-25X35X0,5
START-STOP OFF DOMING AD01
SYMBOLS WHITE

CABLE TIE T00MAY

CABLE TIE 200/MA1

CLUTCH CABLE 4T L=1715MM 99
THROTT.CABLE “OPEN-CLOSE" 2000

DECOMPR. CABLE 1=691,5 LC4 99
CHOKE CABLE FOR MIKUNI LC4 98

REAR MIRROR L/S+R/S LC4 2007

640 Bilf
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BREMBO

FIG

10
11
12
15
16
a0
21
23
25
30*

HAND BRAKE CYLINDER

TEILNR/PARTNR  BEZEICHNUNG

584.13.001,000

502.13.012,000
502.13.050.000
4. 13.0%1.000
0015 0e0E53
502.13.015.000
0965 050163
502.13.020.00x)
502.13.021.000
B02.13.023.000
BE0.12.040 150
584.13.011. 200
306054

HANDBREMSZYLINDER SCHWARZ 2000
D=11M8

DECKEL KPL,

RERSATZ KOLBEN 11MM

SCHELLE BREMBO
SHK_BUNDSCHRAUBE M 6X25 SWs8
HEBELSCHRAURBE KPL.

SENKSCHRALIBE DINO65-M 5X16
HANDBREMSHEBEL LOSE BREMBO'24
STELLSCHRAUEBE KPL.

SCHUTZKAPPE BREMBC 94
KLEMMSCHELLE FUR SPEGEL ‘94
BREMSSCHL VO L=1225MM LCS 2000
BREMSFLUSSIGKEIT DOT 5.1

DESCRIPTION

HAND BRAKE CYLINDER BLACK 2000
D=11MM

COVER CPL

REPAIR KIT PISTON 17MM

CLAMP BREMEBO

HH COLLAR SCREW M 6X25 W5=8
LEVER SCREW CPL.

FLAT HEAD SCREW DINO965-M 5X76
HAND BRAKE LEVER LOOSE BREM'94

ADIUSTING SCREW CPL
PROTECTION CAP BREMBO'34
CLAMP FOR MIRROW 24

BRAKEHOSE FR.L=T2250M LC4 2000
BRAKE FLLID DOT 5.1

s40 Pl
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FIG

10°
11
i2
13
14
16
17
18
19

ER2s

36
37
38

41*

FRAME, SUB FRAME

TEILNR/PARTNR  BEZEICHNUNG

582.03.001.300

284.03.002.300/20

584.03.002.270
S583.03.002.090

581.03.003.200/90
581.03.004.200/30

0137 060000
0934 080003
584.03.002.010
0985 060003
590.01.037.000
580.03.012.000
F10.01.012.100
583.07.015.000
583.03.055.000
0931 101103
490.09.082 000
491.09.481.052
543.10.086.200
0931 100603
0985 100003
0912 101803
546,30.044.000
550.07.016.001
503.03.089.000
583.03.038.000

583.03.040.000/30
546.03.140.000/30

583.03.041.000
546.03.041.000
583.03.044.000
546.03.044.000
0125 100003

0094 032253

583.03.050.044

RAHMEN M. OLRES.ADV SILBER 2001
MIT LAGER FUR ANLENKUNG
ALUSLEGER KPL.STAHL SILBER 2000
HALTEELECH F BATTERIE LC4 ‘99
VERSCHLUSSTOPFEN 12 X 17 MM
FURRAST. TRAGER HI.LI SILE_ 2000
FUGRAST. TRAGER HI.RE.SILB.2000
FEDERSCHEIBE DIND137-B 6
SKMUTTER DIND924-M 8
SILENTBLOCK, 20015-MEXE-{2)
SS.MUTTER DINGIBS-M 6
ANSCHLACSCHRAUBE MEX26 SW=10
DASTANZROLLE 10, 3X20X22

PAVC ABSCHLUSSKAPPE D=22MM
TANKALFLAGE ‘a3
MOTORAUFHANGUNG AGW ‘a4
SK.SCHRAUBE DIND231-M10X110
STOVERFLANSCHMUTTER M10 EK10
SK.BUNDSCHRALIBE M BX16
STOVER-FLANSCHMUTTER ME 109
SK_SCHRAUBE DINGS31-MI10XE0
SS.MUTTER DINOSE5-M10
ISK.SCHRALBE DINO212-M10X160
BUNDMUTTER M10 SW=13
SCHLAUCH 7X10 PER METER
WINKELSTUCK ‘97
FUSSRASTEMTRAGER LINKS ‘93
FUSSRASTE LINKS SILBER  '99
FUSSRASTE RECHTS SILBER 98
FUSSRASTENFEDER LINKS ‘93
FLUSSRASTENFEDER LINKS & RECHTS
BOLZEN FUR FUSSRASTER 9.8 X 43
BOLZEN FUR FUSSRASTER 9.8 X 50
UNTERLEGSCHEIBE DIND125-A10.5
SPLINT DINDO9I-3 2525 STAHL
FUSSRASTE HINTEN LINKS KPL.'95

s40 Pl

ary

DESCRIPTION
FRAME W CHLRES.ADV.SILVER 2001
WITH BEARINGS FOR LINKING
SUBFRAME CPLSTEEL SILVER 2000
BRACKET F. BATTERY L4 99
PLUG 12 X 17 MM
FOOTRESTBRACK. REAR L/S SILVER
FOOTRESTBRACK. REAR R/S SILVER
SPRING WASHER DINO137-B 6
HEXAGON NUT DINO934-M 8
RUBBER QROMMET 20X75-MaXTMM
SELF LOCK. NUT DING9SS-M 6
SPECIAL SCREW MBX26 Ws=10
SPACER ROLLER 70, 3X20X22
PYC CAP D=22MA
TANK SUPPORT 93
ENGINE SUPPORT AGW 94
HH SCREW DINDS3T-MTOXTT0
SELF LOCKING NUT M0 WSai7
HH COLLAR SCREW A 8X16
SELF LOCKING NUT M8 g
HH SCREVW DINDOS31-M10X60
SELF LOCKING NUT DINJRES-M10
AH SCREW DVNOIT2-MI0XT60
COLLAR NUT AM10 Wh=13
PYC-HOSE 7X70 PER METER
ANGEL PIECE a7
FOOTREST BRACKET L/5 a3
FOOTREST L/S SILVER 99
FOOT REST RS SILVER 08
FOOTREST SPRING L/S 93
FOOTREST SPRING L/S & R/S
BOLT FOR FOOTREST 9.8 X 43
BOLT FOR FOOTREST 2.8 X 50
WASHER DINOT25-A10.5
PIN DINDODS-3,2X25 STEEL
FOOTREST REAR LS5 CPL '95

tﬂmr#
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FIG

LBIFIFAIILDLBEERFTIRD

FRAME, SUB FRAME

TEILNR/PARTNR  BEZEICHNUNG

583.03.150.044
583.03.045.044
583.03.051.000
584 03 060,000
584.03.060.065
360 030140
0985 Oe0D03
511.03.053.000
511.03.053.051
544.03.135.000
583.03.063.000
099 060203
D015 080303
D015 080453
545.10.052.100
546.10.052.000
0125 080003
583.03.010.000
0014 060103
0015 060163
D021 060003
546.03.048. 100
0910 100003
580.38.022.900
0912 060106
584.12.059.000
0044 060103
SH0.03.012.200
o014 060153

FUSSRASTE HINTEMN RECHTS KPL95
FUBRASTENGLIMMI KPL. ‘94
FUSSRASTENGUMMI LI&RE DUKE'™SS
KETTENROLLE 12X28X22 o8

- BUCHSE KETTENROLLE 8X12X23 "98

SCHMORR-SICHERUNGSSCHEIBE 8MM
S5MUTTER DINO9ES-M &
KETTENGLEITSTOCK UNTEN 97
BOCHSE 8, 2X10X20
VERSCHLUSSPFROPFEN SFL1D
BREMSHEBELANSCHLAG 93
SENKSCHRAUBE DINTS91-M 6X20
SK.BUNDSCHRAUBE M BX30 SW=10
S BUNDSCHRALUBE M BX45 SW=10
KETTENRADSCHR.-15K MBX26 10.9
KETTENRADSCHRAUBE-ISK M BX20
UNTERLEGSCHEIBE DING125-4 8.4
ABDECKUNG FUR OLFILTER ‘94
SKBUNDSCHRAUBE M 6X10  5W=8
SKBUNDSCHRALIBE M 6X16  SW=E
SCHEIBE DINS021-A 6.4
MEHRBEREICHSBLECHMUTTER M6
VERSCHL.SCHR.DINDS10-M 10X 1
CU-FULLRING 10X 14 X 1,5
ISK.SCHR. DINO212-M 6X10 109
MOTORSCHUTZ LIMITED EDITION'97
S BUNDSCHRAUBE M 6X10  SW=8
MOTORSCHUTZHALTERLING RE. ‘97
SKBUNDSCHRALIBE M 615  SW=B

s40 Pll]

DESCRIPTION

FOOT REST REAR R/5 CPLSS
FOOTREST RUBBER CPL. a4
FOOTREST RUBBER L/SER/S DUKESS
CHAIN ROLL 12X28X22 ‘98
BUSH CHAIN ROLL 8X12X23 98
LOCK WASHER SMiM

SELF LOCK. NUT DINCO85-M &
CHAIN SLIDING PIECE BELOW 37
BUSHING 8 2X10X20

PLASTIC CAP SFLTO

BRAKE LEVER 5TOFP a3

FLAT HEAD SCREW DINTO37-M 6X20
HH COLLAR SCREW M EX30 Wi=10
HH COLLAR SCREW M 8X45 W3=10
SPROCKET SCREW-AH MEX26 10.9
SPROCKET SCREW-AH M 8X20
WASHER DING125-A 8.4

COVER OJL FILTER "534

HH COLLAR SCREW M 6XT0 Wi=8
HH COLLAR SCREW M 6XT6  WS5=8
WASHER DINSG21-A 6.4

RANGE CHANGE METAL NUT Ms
PLUG DINGSTO-AT0XT

CU-SEAL RING 10X 14 X 1.5

AH SCREW DiNOST12-M 6XT0 1009
ENGINE PROTECT. LIM.EDITION'SY
HH COLLAR SCREW M 6X70  W5=8
ENGINE PROTECTOR BRACKET 97
HH COLLAR SCREW M 6X15  WS=8

3
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CENTER STAND 640 BIIY

FIG TEILNR/PARTNR  BEZEICHNUNG DESCRIPTION
10 575.03.022.000/%0  MITTELSTANDER 378MM SILB. 2000 CENTER STAND 378MM SILVER 2000 ¥
1t 583.03.070.000 ANSCHLAGGUMMI M8 STOP RUBBER M 1
12 0934 080003 SKMUTTER DINOS34-M 8 HEXAGON NUT DINOS34-M & 1
13*  543.10.086.200 STOVER-FLANSCHMUTTER M8 109 SELF LOCKING NUT ME 708 2
15 583.03.027.000 FEDERBUGEL o3 SPRINGEOW - 93 1
16 100.03.021.000 STANDERFEDER KURZ STAND SPRING SHORT 2




FIG
12
14
15
16

30

N eww

HAT 23RS

SWINGARM, CHAIN GUARD

TEILNR/PARTNR  BEZEICHNUNG

£46.03.014.000
502.30.211.000
546.03.015.000
544.03.135.000
584.04.030.044
546.11.076.100
0010 050103

502.03.081.700
5%0.04.031.000
590.04.033.000
0760 253270

546.03.090.000
583.07 060,000
583.07.060.150
25 050003

200.12.062.055
125 060003

584 .04.060.050
722.10.079.000
D015 060103

583.07.073.000
502.32.050.001
584.04.070.000
565.09.064.100
0015 060503

0014 060103

SCHWINGARMBOLZEN 15X250
BREMSSCHLAUCHFUHRUNG 89
STOPPMUTTER M14X15  SW=19
VERSCHLUSSPFROPFEN SFL1O
SCHWINGARM KPL. L=5S67MM 2001
HALTESCHELLE FUR BREMSSCHL. 95
CEW.FURCHSCHRALBE M 5,010
LAGERHOLSE 15X20%38,75
NADELHULSE HK2012V
ANLAUFSCH, 22,2%31,7%0.8 2000
WELLENDICHTRING 26X32X7

TASSE FOR WELLENDICHTR.15X25%9
KETTENSCHUTZ KLEIN ‘96
KETTENSCHUTZ GROSS ‘o7
UNTERLEGSCHEIBE DIND125-A 5.0
HOHLMIET 2-TLG.
UNTERLEGSCHEIBE DIND125-A 6.4
SCHEIBE KETTENSCH. 6,5X10X16X6
STUTZSCHALE

SK BUNDSCHRALURE M 6X10  SW=8
KETTENCLEITSCHUTZ  DUKE'94
STAHLSCHEIBE 6X1743
KETTENFUHRUNG KPL. HI. LC4 ‘98
STOVER-FLANSCHMUTTER M& 10.9
SKBUNDSCHRAUBE M 6X30  Sw=g
SK.BUNDSCHRAUBE M 8X10  SW=B

5

DESCRIPTION

SWINCARM BOLT 15X250

BRAKE HOSE GUIDE ‘#9

SELF LOCKING NUT AMT4X1,5 Wi=T9
PLASTIC CAP SFLTO

SWINGARM CPL. L=567MM 2007
RETAIN.CLAMP FOR BRAKE HOSE'®6
SPECIAL SCREW M 5,0X10

BEARING SLEEVE 15X20X38,7
NEEDLE BUSH HE20m2V

STOP DISK 22, 2X31,7%0.8 2000
SHAFT SEAL RING 25X32X7

BUCKET FAHAFTSEALRING T5X25X9
CHAINGUARD SMALL Ve
CHAINGUARD LARGE a7
WASHER DING125-A 5,0

HOLLOW RIVET TWO PARTS
WASHER DING125-A 6,4

WASHER CHAINGUARD 6 5X10X16X6
BUCKET

HH COLLAR SCREW M EX10 WS=8
CHAIN SLIDING GUARD  DUKE™S4
STEEL WASHER 6X17K3

CHAIN GLIDE CPL. REAR LC4 88
SELF LOCKING NUT M& 109

HH COLLAR SCREW M 6X50  WS=§
HH COLLAR SCREW M EX10  WiS=§

il
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FIG
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10
11

& B85

32

1
52

PRO LEVER SYSTEM

TEILNR/PARTNE  BEZEICHNUNG

583.03.080.244
546.03.097.000
546.03.081.000
246,03.090.010
546.03.090.020
546.03.090.030
0Fe0 253270

583.03.090.000
583.03.085.100
542.03.083.050
720.03.035.000
530.03.099.000
544.03.135.000
583.03.083.000
546.03.182.044

546.03.015.000
565.03.195.100
0760 182442

583.03.084.100
491.03.415.000

WINKELH KPL.GESCHMIEDET LC4'99
NADELHULSE HK 2016

LAGERHULSE 15 X 20 X 48
STAHLSCHEIBE 15,2X19%0.1
STAHLSCHEIRE 15,2X19%0,2
STAHLSCHEIBE 15, 2X19%0,3
WELLENDICHTRING 25X32X7

TASSE F WELLENDICHTR. 15%25X11
BUNDBOCHSE FUR GELENKLAGER 95
GELEMKLAGER 12X25%22 (16-1061)
SCHMIERNIPPEL M8 GERADE
SCHUTZKAPPE MIT SCHLALIFE ROT
VERSCHLUSSPFROPFEN SFL10
VERBINDUNGSSTANGE L=127MM '93
BOLZEN KPL.

15X98MM / M14X1,5
STOPPMUTTER M14X1,5
MADELLAGER HK 1816
WELLENDICHTRING 18X24X4
LAGERBOLZ VERBINDUMNGSSTANGE 96
STOVFLALMUTTER M12X1,75 SW19

SW=19

s40 Py

Qrty

DESCRIPTION

ROCKER ARM CPL. FORGED LC4 99
NEEDLE BUSH HK 2076

BEARING SLEEVE 15 X 20 X 48
STEEL WASHER 15,2X79X0,1

STEEL WASHER 75,2X719X%0,2

STEEL WASHER 75,2X19X%0,3

SHAFT SEAL RING 25XK32X7
SPACESHAET SEALRING 15x25X11
BUSHING FOR BEARING LINK 95
LINK BEARING 12X25X22(16-1061)
GREASE FITTING M6 STRAIGHT

CAP WITH LOOP RED

PLASTIC CAP SFL1O

LINKAGE ARM L=127MM 93
BOLT CPL.

TEXDEMM / MT4X1.5

SELF LOCKING NUT M14K1,5 WS=19
NEEDLE BEARING HK 1876

SHAFT SEAL RING T8X24X4
BEARING BOLT CONNECTING ROD'36
SELF LOCK. NUT M12X1.75 Ws=17

1
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REAR BRAKE CONTROL

TEILNR/PARTNR  BEZEICHNUNG

(0291 080353
583.03.061.000
584.03.000.044
0625 006087
0991 060203
583.03.063.000
130.03 062,000
583.03.062.000
0125 080003
0985 080003
0934 080003
583.03.068.100
0933 080223
545.13.101.044
£45.13.150,000
0015 060253
502.13.161.000
545.13.038.000
502.35.033.300
440.11.076.305
420.13.226.000
503.11.051.100
545,13.030.044
0014 060103
580.07.017.000
580.07.016,101
0054

SENKSCHRAUBE DINTOS1-M BX35
FASONSCHEIBE ALU 8 X 23 MM
FUSSBREMSHEBEL KPL. LC4 2001
RILLEMKUGELLAGER 808 2RS C3
SEMKSCHRALBE DINTS91-M 6X20
EREMSHEBELAMSCHLAG 03
ROCKHOLFEDER

GELENKKOPF M8 B=12MM 93
UNTERLEGSCHEIBE DiNO125-A 8.4
S5.MUTTER DINCOB5-M B
SKMUTTER DINO934-A4 B
DRUCKSTANGE ALU L=178MM 93
SK SCHRAUBE DINOS33-M 8X22 88
HAUPTBREMSIYLINDER ‘B9
REPSATZ KOLBEN 13MM
SKBUNDSCHRALIBE M 6325 5SW=E
BUNDBUCHSE
BREMSIYLINDERSCHUTZ “BREMBO"
KLIPS-MUTTERNHALTER ME KP142
KABELBAND 290MM
CL-DICHTRING DIN7&03-10X16X1
BREMSLICHTSCHALTER HINTEN ‘38
BREMSFLUSSIGKEITSRESERVOIR 89
SK_BUNDSCHRAUBE M 6X10  SW=8
YOMNAC KLAMMER 10107 (S/M)
SCHLAUCH FUR RESERVOIR 6X1,5
BREMSFLUSSIGKEIT DOT 5.1

DESCRIFTION

FLAT HEAD SCREW DIN7S91-M EX35
SPECIAL WASHER ALU 8 X 24 MM
FOOT BRAKE LEVER KPL. LC4 20017
GROOVED BALL BEAR. 608 2RS C3
FLAT HEAD SCREW DINT997-M 6X20
BRAKE LEVER STOP 93
RETURN SPRING

HEMA JOINT M8 Wa12MAM 33
WASHER DINGT125-A B 4

SELF LOCKING NUT DIND9SS-M 8
HEXAGON NUT DINGI34-M 8

PUSH ROD ALU [=178MA 23

HH SCREW DINO933-M 8XK22 8.8
MAIN BRAKE CYLINDER ‘&9
REPAIR KIT PISTON 13MM

HH COLLAR SCREW M 6X25  WS=8
COLLAR BUSHING

BRAKE CYL PROTECTOR “BREMBO”
SNAP-NUT HOLDER Mé KP142
CABLE TIE 290M0M

CLU-SEAL RING DINTEOZ-T0XTEXT
BRAKF LIGHT SWITCH REAR 98
BRAKE FLLID RESERVOIR 89

HH COLLAR SCREW M 6X70  WS=8
YONAC CLAMP 10707 (9MA0)

HOSE FOR RESERVOIR 6X1,5

BRAKE FLLID DOT 5.1

*':-&"L.I"'I-.-"r’.f
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SHOCK ABSORBER 640 2001

FIG TEILNR/PARTMR BEZEICHMUNMNG DESCRIPTION QTy

1*  0MNMEVTI0 MONOSHOCK WP LCE 2001 MONOSHOCK WP LC4 Jo001 1

3 BEIOA011.088 + FEDER WP &&6-260 SPRING WP &&-260 X

3 H83.04.011.070 + FEDER WP 70-280 SPRING WP 70-260 1

7054204105000 KONTERMUTTER COUNTER NUT 1

8 54204005000 EINSTELLMUTTER ADTUSTING NUT 1

10 583.04.017.000 RING FUR MONOSHOCK RING FOR SHOCK ABSORBER 1

11 58304 050000 O-RING 32 X8 O-RING 32 X 8 1

FEDER / SPRING / RESSORT 12 S583.04.018.000 O-RING TRAGER 14MM HOCH O-RING CARRIER 14MM HIGH 1
14  S65.03.086.000 SONDERSCHRALBE MI0X4T 109 SPECIAL SCREW MT0XE7 0e 1

Weich / soft / douce 66-260 18 HE5.03.093.000 SOMDERSCHRALBE MI0XSS 109 SPECIAL SCREW MTOXSS 109 1
16 125 100003 UNTERLEGSCHEIRE DINOA25-A10.5 WASHER DINOT25-A10.5 2

17 543.10.086.100 SEMUTTER MI10 CU gW=14 SELF LOCKING NUT MI10 CUF Wh=14 1

20 542 03.020.700 + BUCHSE KPL, D=24MM B=24MM BUSHING CPL, D=24/MM B=24410 1

Hart / hard / dure 70-260




PFER PIPES, PRE SILENCER 640 I

FIG TEILNMR/PARTNR  BEZEICHNUNG DESCRIFTION QTy
3 583.05.053.00% KERAMIKSCHNUR 1 METER CERAMIC LINE 1 METER 1

4 543.09.036.000 ZUGFEDER L=3BMM RETUIRN SPRING L=38 MM 4

9 0015 080353 SK.BUNDSCHRALBE M 8235 SW=10 HH COLLAR SCREW M 8X35 W5=T0 1
M 510.10.086.000 $5-MUTTER M 6 CU SELF LOCKING NUT M 6 COPPER 1
12 0125 060003 UNTERLEGSCHEIRE DINO125-A 6,4 WASHER DINOT25-A 6,4 1
13 0015 De0403 SK.BUMDSCHRALIBE M EX40  5W=8 HH COLLAR SCREW M eX40  Wh=8 1
19*  587.05.058.000 KROMMERSCHELLE D=53MM DUKE '99  PRF SILENCER CLAMP D=53AMM 59 1
20 583.05.065.044 HALTERUNG-VORSCHALLDAMKPL.'95  BRACKET-PRE SILENCER CPL. *95 f
21 543.05.068.100 DAMPFUNGSELEMENT SILICON CRAU  DAMPING COMPONENT SILICON GREY 1
24 510.05.067.000 ISOLIERSCHEBE B,5X28X3 INSOLATE WASHER 8,5X28X3 t
25  546.03.048.000 MEHRBEREICHSBLECHMUTTER M2 RANGE CHANGE METAL NUT M8 L]
28 0015 060163 SK.BUNMDSCHRALUBE M €X16  5W=8 HH COLLAR SCREW M 6X16  Wi=8 2
30 584.05.007.200 AUSPUFFROHR LI "KTMS584" 'S8 EXHAUST PIPE L/% "KTM5847 D8 1
31 584.05.008.200 AUSPUFFROHR RE. "KTM584™ 98 EXHAUST PIFE R/S “KTM584° ‘98 1
32® 58405050300 VORSCHALLDAMPFER "KTAM V2™ 2000  PRESILENCER "KTM V2" 2000 1
34 53405005001 GRAPHITRIMNG 45X50025 CRAPHITRING 45X50%25 t
1

37 &5R4.05.005.000 GRAPHITRING 323720 GRAPHIT RING 32X37E20
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TEILNR/PARTNR

543.05.068.100
543.05.069.000
0015 060303

0015 060203

546.03.048.100
0137 00000

565.09.064.100
0027 080002

0021 060003

583.03.061.000
0991 0B0353

584.05.085.044
502.32.050.001
583.05.185.244
543_10.086.200
565.05.062,000
503.05.016.000
584.05.083.000
543.08.042.000
584.05.161.000
583.05.083.400
584.05.0%8.100
583.05.161.200
0015 60123

SILENCER

BEZEICHNUNG
DAMPFUNGSELEMENT SILICON GRAU
BUCHSE 12X 7 X 16
SK.BUNDSCHRAUBE M 6X30  SW=8
SK.BUNDSCHRAUBE M 6X20  SW=8
MEHRBEREICHSBLECHMUTTER M6
FEDERSCHEIBE DING137-8 6
STOVER-FLAMSCHMUTTER M6 10.9
SCHEIBE DINDD21-A B4

SCHEIBE DINDO21-A 6,4
FASONSCHEIBE ALU 8 X 24 MM
SENKSCHRAUBE DIN7991-M 8235
SCHALLDAMPERHALERUNG KPL. 2001
STAHLSCHEIBE 6X17X3
SCHALLDAMPFERHAL. KPL. KURZ'96
STOVER-FLANSCHMUTTER M8 10.9
BOCHSE 8 4X12X16

ZUCFEDER L=55MM OSEN BEWEGLICH

ENDDAMPFER LC4 “HGS4™ 2001
CGUMMIPUFFER

HALTESCHELLE FENDDAMPFER 2001
EMDDAMP.SUPERTRAP LC4 USA 2000
CUMMIPUFFER FENDDAMPFER 2000
HALTESCHELLE FHGS-ENDD.LC4"99
SK.BUNDSCHRALEBE M 6X12 SW=§

540 Py

Qry

DESCRIPTION

DAMPING COMPONENT SILICON GREY 3

BUSHING 12 X7 X 16

HH COLLAR SCREW A 6X30  W5=8
HH COLLAR SCREW M 6X20 WS=8
RANGE CHANGE METAL NUT Mg
SPRING WASHER DINGT37-B 6

SELF LOCKING NUTMs 109
WASHER DIN3021-A B4

WASHER DIN®021-A 6.4

SPECIAL WASHER ALU 8 X 24 MM
FLAT HEAD SCREW DIN799T-M BX35
SILENCER BRACKET CPL. 201
STEEL WASHER 6X17X3

SILENCER BRACKET CPL. SHORT™94
SELF LOCKING NUT ME 10.9
SPACER BUSHING 8.4X12X16
TENSION SPRING L=55MM

SILENCER LC4 “HGS4™ 2001
RUBBER BUFFER

RETAIN CLAMP FHGS-SILENC. 2007
SILENC, SUPERTRAP LC4 USA 2000
RUBBERBUFFER F. SILENCER 2000
RETAIN.CLAMP F.HGS-SILENC. 93
HH COLLAR SCREW M 6X12 WS=8

2
2
3
4
3
2
1
1
Fl
2
1
1
2
1
1
2
x
2
1
1
2
1
2



FIG

II

10*
11"
1Fi

13
14+

FILTER BOX

TEILNR/PARTMR  BEZEICHNUNG

584.06.001.100

584.06.003.100
584.06.016.000
584 06.090.100
584.06.015.100
584.06.017.100
584.06.017.050
361.11.021.000
0017 060203

0015 050203

503.07.017 300
570.05.020.001
584.06.003.150
584.06.026.000
550.06.028.000
510.06.027 000
546.06.010.000
72210075000
0017 De0203

587.15.001.000
583.07.083.100
420,07 439200
0014 060153

546.03.048.100
310.07 107.004
310.07.007.001
310,07 107.001
523.38.061.050
584.07.017.000
5E3.07 083.000

FILTERKASTEN 97

FUR 5LS, ANSCHLUSS AUFBOHREN
FILTERKASTENDECKEL L. LC4'98
FILTERKASTENDECKEL RE. LC4'98
FILTERTRAGER ‘o7
DICHTUNG FILTERK.DECKEL LC4'98
FILTERELEMENT E-STARTER 98
HALTEBUGEL FOR FILTER 98
HAKEN FUR FILTERHALTEBUGEL "97
VERSCHLUSSPFROPFEN
SONDERSCHRAUBE T80 £x20
SK.BUNDSCHRALUBE M 5X20 SwW=3
SCHLALUCH 10%14 PER M. L=300MM
SCHLALICH 10X14 PER METER
TRAGER FILTERK DICHTUNG LC4'98
VERGASERMANSCHETTE 400/640 LC4
SCHLAUCHBINDER &0-80MM
SCHLAUCHBINDER 50-70MM
SPRITZSCHUTZ FUR FILTERKASTEN
STUTZSCHALE

SONDERSCHRAUBE T&D 6X20
AKTIVEQHLEFILTER TYPE AK47 '99
SCHELLE FUR AKTIVKOHLEFILTER
SCHELLE RSCU 12712

SK BUMDSCHRALIRE M eX15  SW=8
MEHRBEREICHSBLECHMUTTER MG
PYC-SCHLAUCH 6X9 MM PER METER
PVC-SCHLAUCH 5 X 8 MM
PVIC-SCHLALICH 6X9 MM PER METER
SCHLAUCHTOLLE FOR OLTANK
STUFENL. 1-OHRKLEMME 008.7-5058
SCHELLE FOR KNECHT FILTER

s40 Bl

DESCRIPTION QTy
FILTER BOX CPL. WITH 5LS 97 ]
FOR SLS, CONNECTION REBORE
FILTER BOX COVER L/S  LC4'98
FILTER BOX COVER R/S LC498
FILTER CARRIER ‘97
GASKET FILTER BOX COVER LC#4'98
FILTERELEAMENT E-STARTER  "98
HOLDING HANGER FOR FILTER 'S8
HOOK FOR HOLDING MANGER FILTER
PLUG
SPECIAL SCREW TB0 €X20
HH COLLAR SCREW M 5X20  WS=8
HOSE 10X714 PER M. L=300MM
HOSE 10X14 PER METER 0,045
CARRIER FILTER BOX GASKET 98 1
AIR FILTER BOOT 400/640 LC4'97 1
HOSE CLAMP 60-80MM 1
HOSE CLAMP 50-70MM 1
SPLASH PROTECTFOR FILTER BOX 1
BUCKET 2
SPECIAL SCREW Teld 6X20 2
EVAR CANISTER FILTER DUKEIN'SS 1
1
1
2
2
2
6

== fu B 4 & -k % oh ok R

CLAMP FOR EVAFP CANISTER

CLAMP RSGU 72712

HH COLLAR 5CREW M BXT5  Wi=g
RANGE CHANGE METAL NUT Me
PVC-HOSE 6X9 MM PER METER G
PVC-HOSE 5 X & MM 0,
PVC-HOSE 6X9 MM PER METER 0,63
HOSE CONNECTION FOR CHLTANK i
CLAMP D08 7-505R 1
CLAMP FOR FILTER KNECHT i
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TEILNR/PARTNR
582.07.013.044790

585.07.023.000
585.07.003.000
0603 0a1001
0014 060103
583.07 106100
F10 07070
59007 008.044
S90.07.009.000
25 00003
SB0.07 044,000
584.07.011.000
54435024001
583.07.014.000
580.07.117.000
310.07.007 001
582.05.035.001
580.07.017.000
583.12.093.000
582.12.071.000
0015 de203
0021 060003
oS 050003

585.12.092.000/90

501.07.015.000
0912 0edried
0125 080003
0015 060163
502 35.033.300
583.07.113.250
05 060253
120.11.016.000
582.07.040.400
582.07.040.450
583.07.019.000

TANK, SEAT, COVER

BEZEICHNUNG

BENZINTAMEK 300 KPLADV SIL. 01
SILBER

HALTEBLECH FUR 30 LITER TANK
BENZINHAHMN KPLKLEIN RALLYE26
CU-DICHTRING DINZGO3- £X10X1
SK.BUNDSCHRALUBE M 6X10  SW=B
DHCHTUNG BENZINHAHN MIKUNI
PVC-SCHLALICH 6X9 MM PER METER
TANEVERSCHLKPL KLEIN EUROPA
DHCHTUNG FUR TANKVERSCHL HOCH
UNTERLEGSCHEIBE DIND125-A 6.4
LINSENSCHRALIBE MBX15 26074T
SCHRALUBE FSITZBANKBEFESTIC.ON
WD-SCHLAUCH 1D 7,5 PER METER
HALSMUTTER MB

YDMNAC-KLAMMER 10107 10MM
PVC-SCHLALICH 5 X 8 MM
CEWEBESCHLALUCH 610 PER METER
YONAC KLAMMER 10107 (S0MM)
BENZINPUMPE MIKUNE RALLYE
BENZINPUMPENHALTEBLECH ADV, 1
SK.BUNDSCHRALBE M 6X20 SWaB
SCHEIBE DINS0Z1-A 6.4

SS_MUTTER DINO9ES-M 5
HALTERUNG 30UT TANK SILEER 97
TANKROLLE 13X36X16
ISK.SCHRAUBE DINDS12-M 6X16
UNTERLEGSCHEIBE DINO125-A 6.4
SK.BUNDSCHRALBE M 6X16 SW=8
KLIPS-MUTTERNHALTER M6 KP142
TANKROLLE KPL. 12 X 34 X 25
SKBUNDSCHRALBE M 8X25 SW=8

SCHEIBE6 X 12X 3

SITZBANK ADVENTURE 2001
SITZBANKUBERZUG SILBER ADV. 01
SCHEIBE 105X 25X 1.5

=
DESCRIPTION QTy

FUEL TANK 30LLADVSIL. 01 1
SILVER

BRACKET FOR 30 LITER TANK

FUEL COCK CPL. SMALL RALLYE™S%
CU-SEAL RING DIN7603- 6X10X7

HH COLLAR SCREW M 6X10  WS=8
GASKET FUEL COCK MIKUNI

PVC-HOSE 6X3 MM PER METER

FILLER CAP CPL. SMALL EURCPE

GASKET FOR FILLER CAP HIGH

WASHER DINO125-4 6.4

OVAL HEAD SCREW M6X15 250/4T
SCREW FOR SEAT 2001

HOSE D 7.5 PER METER 1.
SPECIAL NUT M3

YDONAC-KLAMMER 10707 T0MM X
PVC-HOSE 5 X 8 MM 0,2
HOSE 6X10 PER METER 0,43
YONAC CLAMP 10107 (SMM)

FUEL PUMP MIKUNI RALLYE

BRACKET FOR FUEL PUMP

HH COLLAR SCREW M 6X20 WS=§
WASHER DINS021-A 6,4

SELF LOCKING NUT DINO9S5-M 5

BRACKET 30LT TANK SILVER 97
TANKROLL 13X36X16

AH SCREW DINGST2-M 6X16
WASHER DINOT25-A 6.4

HH COLLAR SCREW M 6116  W$=8

SNAP-NUT HOLDER M6 KP142

TANK BUSHING CPL. 12 X 34 X 25

HH COLLAR SCREW M 6X25 WS=8
WASHER 6 X 12 X 3

SEAT ADVENTURE 2001

SEAT COVER SILVER ADVENTURE 01
WASHER 10,5 X 25 X 1.5

o s =
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TANK, SEAT, COVER

TEILNR/PARTNR  BEZEICHNUNG

502.33.041.000
0015 060123

580.07.006. 200
511.07.004.000

546.03.048.100
582.11.007.060
582.11.001.061
582.11.001.062
510.05.067.100
SB0.07.015.000
503.08.052.000
0015 060203

&03 08.052.000
580.12.058.000
580.12.058.050
583,.29.099.000

584.12.010.200/30

0991 060203
400.06.006.000
56509064, 100
0912 060353
584.12.011.100
0021 080003
0934 080003

584.08.04%. 00004

584.08.04.2. 100/04

b

NORDLOCK SCHEIBEN ME (PAAR)
SK.BUNDSCHRAUBE M BX12 SW=8
O-RING 11X1,8 NER 70
BENZINHAHM KPL.MIKUNI CK-69'96
EIN AMSCHLLISS
MEHRBEREICHSBLECHMUTTYER M&
MASKENHALTERLECH LIL.OBEN '97
MASKENHALTEBLECH RE.OBEN 97
HALTEBLECH MASKE UNTEN 97
ISOLIERSCHEIBE 12028%3

T-STOCK FOR BENZINLEITUNG
BOCHSE FOR SPOILER SX11X16X5
SK BUNDSCHRALUBE M 820 SW=8
BUCHSE FUR SPOILER 6X11X16X5
WERKZEUCKASTEN KPL. 92
GUMME FUR WERKZEUGKASTEN ‘92
BORDWERKZEUG 400-640 LC4 97
GEPACKTRAGER SCHWMIL LC4 99
SENKSCHRAUBE DINT991-M 6X20
FASSONSCHEIBE MM
STOVER-FLANSCHMUTTER M6 10,9
ISK. SCHRALBE DINO212-M 6X35
BUCHSE FUR GEPACKTRAGER 2000
SCHEIBE DINS021-A 84

SK MUTTER DINOS34-M B
SEITENVERKL. LI ORANGE LC4'99
ORAMNGE

SEITENVERKL. RE. ORAMCE LC4'99
ORANGE

- BERENTANS RECHTS

- VEFIASER
- BEMZSTANK LINKS
« EMTLUFTLRG

D T

DESCRIPTION

PAIR OF WASHERS M& NORDLOCK
HH COLLAR SCREW M BX12  WS5=8
O-RING 11X1,8 NBR 70

FUEL COCK CPLAMIKUNT CK-69 96
ONE CONNECTION

RANGE CHANGE METAL NUT Mg
BRACKET L/5 TOP 97
BRACKET R/S TOP 97
BRACKET BELOW FOR MASK  '97
INSOLATE WASHER T2X2EX3
T-CONNECTOR FOR FUEL LINE
BUSH FOR SPOILER 8XT1X16X5

HH COLLAR SCREW M 6X20  W5=8
BUSH FOR SPOILER 6XT1XTEXS
TOOL BOX CFL a2
RUBBER FOR TOOL BOX 92
TOOL SET 400-640 LC4 97
BAGGAGE CARRIER BLACK MIL LC4
FLAT HEAD SCREW DINZ39T-M 6X20

WASHER 640
SELF LOCKING NUT Me 109
AH SCREW DINCST2-M 6X35

BUSH FOR BACGGAGE CARRIER 2000
WASHER DIN2021-A 8.4
MEXAGON NUT DINDS34-M 8

SIDE COVER L/S ORANGE LC4'99
ORANGE

SIDE COVER LFS ORANGE LC4'99
ORANGE

AT TANS RAGHT
WAL COMMEC TIOW
CARRRE TOR

ERAT TAM LEFT
BREATHER

640 Pilf

3

=4 =i P B

P i N N N T VI W N N e T T X e

-

il



FIG
-1 =
21-
31-
4

11

12+

13*

14*

15"

16*

17"

18"
19

mi
1

22

23

24

25*

26*

27

30"

"

40*

m-l-

a1t

g2+

83"

TEILNR/PARTNR
582.11.001.100
542.08.042.000
546.03.048.100
0014 0e0153
584.08.010.000/90
584.08.009.000
546.01.097.000
584.08.014,100/04
584.08.015.000
0017 0ed203

0017 060303

007 050181
546.08.019.200
584.08.009.050
0014 0&0203
584.08.012.000/04
400.06.006.,000
D06 055163

06k 050163

0125 050003

0985 050003
583.08.013.250
584.08.010.050
584,14,000.050
584.12.080.000
584.12.080.050
584.12.080.100
165,12,180.100

MASK, FENDERS

BEZEICHNUNG
SCHEINWERFERMASKE ADVENTURE 01
GUMMITOLLE
MEHRBEREICHSBLECHMUTTER MB&
SHBUMDSCHRALUBE M X715 S\W=H
KOTFLOGEL VO VO. SILBER LCA'99
KOTFLUGEL VO.HILSCHWARZ LC4'98
GUMMISTREIFEN B85X25X3 MM
KOTFLOGEL HINTEN ORANGE LC4 01
NUMMERTAFELTRAGER SCHW. LC4"98
SONDERSCHRALUBE Tel &xX20
SOMNDERSCHEALUBE Tad &30
KUNSTSTOFFSCHR. KR5X18 SCHWARZ
TACHOWELLENFUHRUNG 96
DISTANZBUCHSE 7 X 10 X 11
SK.BUNDSCHRALIBE M 6420 SW=8
YERSCHL.PFR.FEKOTFL HLORAN.O1
FASSONSCHEIBE aMM

PLASTITE SCHRALIBE 5 5X16
LISEMESCHRALIBE DINCSGE-M 5X16
UNTERLEGSCHEIBE DIND125-A 50
S5.MUTTER DiM0985-M 5
KOTFLUGELVERLANGERUNG LC4-E'97
BOCHSE F KOTFLOGELSTREBE 2000
CUMMITOLLE FOR KOTFLOGEL HI.
ROCKSTRAHLER ROT LC4 ‘98
HALTERUNG FUR ROCKSTRAHLER
SEITENSTRAHLER CELE g
SEITENSTRAHLER ROT HINTEN

s40 Pilf

DESCRIPTION

HEAD LIGHT MASK ADVENTURE 1
RUBBER SLEEVE

RANGE CHANGE METAL NUT Mé

HH COLLAR SCREW M 6X15  W5=8
FRONTEEND.FRONTPART SILVER LC4
FRONTFEND.REAR PART BLACK LC4
RUBBER STRIP B5X25X3 MM

FENDER REAR ORANGE LC4 M
NUMB PLATE CARRIER BLACK LC4
SPECIAL SCREW Tel 6X20

SPECIAL SCREW TeG 6X30

PLASTIC SCREW KB 5X18 BLACK
SPEEDOMETER CABLE GUIDE 96
SPACER BUSHING 7 X T0 X 17

HH COLLAR SCREW M 6X20 W5=8
PLUG REAR FENDER ORANGE 7
WASHER aMM

SPECIAL SCREW 2 5516

OVAL HEAD SCREW DiNO968-M 5X76
WASHER DINOT25-A 5,0

SELF LOCKING NUT DINO985-M 5
FENDER EXTENSION LC4-E 97
BUSH FOR FENDER BRACKET 2000
RUBBER FOR FENDER REAR
REFLECTOR RED LC4 98

BRACKET FOR REFLECTOR
REFLECTOR YELLOW 99

REFLECTOR RED REAR

1.-:.@';_.--1;'#
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DECAL

TEILNR/PARTHNR  BEZEICHNUNG

582.07.198.000

DEKORSATZ ADVSILE/ORAN 2001

DESCRIPTION

o il

DECAL SET ADV. JILV/ORAN 2001 1
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FIG
1+
rk
3"
L
6"
7"
g

10"
Ll
12
13
16
17
m.
FA

0
32t

38
50"

FRONT WHEEL

TEILMR/PARTNR  BEZEICHNUNG

503.09.001.244
503.09.010.144
503.09.011.100
0625 065047
0760 263770
0472 037154
503.09.012.000
QFe0 405270
503.09.071.230
S03.09.072.000
546.09.070.200
581.11.054.000
510009.100.100
503.10.090.050
583.09.060.000
520.09.062.013
503.09.081.150
503.09.081.200
503.02.082.100
550003.135.000
6 899 785

VORDERRAD 1,6X21" DAD EXC 2000
VORDERRADNABE KPL. EXC 2000
LAGERDISTANZROHR 20,5X25K63.3
RILLENKUGELL. N3K 6904 2R5RC3
WELLENDICHTRING 26X37X7 ASL
SICHERUNGSRING DINOGT2-37X1.5
DISTANZELCHSE 20%26X27.8 2000
WELLENDICHTRING 40X52X7 B
SPEICHE M4,5X230-15G 217 DDE
SPEICHENMIPPEL MA,5X0.75 BX21
FELGE WORNE 1,6621" DID

SCHEIBE 40 X 52 X015  '92
REIFENMHALTER W1 (1,607)
MUTTER FUR REIFENHALTER ‘95
BREMESCHEIBE VORNE D=320MM
SONDERSCHRAUBE MBX13 5W8 10.9
HALTEGRIFF F. STECKACHSE SW=21

STECKACHSE VO.USD43 185MM 2001
ACHSMUTTER VORNE M16X1,5/5W27

BLINDSTOPFEN FUR FELGE
LOCTITE 243 BLAU 6CCM

s40 Ul

DESCRIPTION

FRONTWHEEL 1.6X271"0ID EXC 2000
FRONT HUB CPL. EXC 2000
BEAR. SPACERTURE 20 5xX25K673,3
CROOV BALL BEARNSKES04 2RERCS
SHAFT SEAL RING 26X37X7 ASL
LOCK RING DINDS72-37X1.5
SPACER BUSHING 20X26X27 .8 2000
SHAFT SEAL RING 40X52X7 B

SPOKE M4,5X230-75G 217 DDE
SPOKE NIPPLE M4, 5X0,75 BX21
FRONT RIM T,83527° DID
WASHER 40 X 52 X 0,15 o

Ritt LOCK VM7 (1,807)

NUT WHEEL HOLDER 96
BRAKE DISK FRONT D=320MM
SPECIAL SCREW MeXT3 W5EE 10.9
HANDLE FOR FRONT AXLE Wh=21
WHEEL 5P FRO.USDEI TE5AAM 2007
AXLE NUT FRONT MT8XT 5/5W27
PLUIG FOR Ritt

LOCTITE 243 BLUE aCCA

E
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BRAKE CALIPER FRONT

TEILNR/PARTNR  BEZEICHNUNG

584.13.015.244

546.13.205.000
546,13, 206.000
546,13.210.100
546.13.212.000
5584.13.030.000
546.13.200.044
545.13,214.000
546,13.218.000
005 080353
5E2.13.61490.150
0014 080103
583.13.011.300
420.13.226.000
a20,13.026.000
502.13.025.000
6 BOG 785

BREMSZAMNGCE VO KPL. 320MM 2000
640 LC4 ADVENTURE

REPSATZ 28MM

REPSATZ KOLBEM 28MM

BOLZEN KPL. 6X56

HALTEBLECHE GARMITUR BREMBC
CARN BREMSKLOTZE TEXTARTAOEICE
CARM. BREMSELOTTE FERODO ID450
ENTLUFTUNGSSCHRAUBE M10X1
MANSCHETTENSATZ
SK_BUNDSCHRALBE M BX35 SW=10
BREMSSCHLAUCHFUMRUNG 2001
SK_BUNDSCHRAUBE M BX10  Sw=g
BREMSSCHLALCH VO WP 1290MM 99
CU-DICHTRING DINTS03-100(16X1
CU-DICHTRING DIN7E03-10X16X1,5
HOHLSCHRAUBE MI0X1X12

LOCTITE 243 BLAU &CCM

DESCRIPTION

BRAKECAL FRONT CPL. 320MM 2000
640 LC4 ADVENTURE

REPAIR KIT 28/4M

REPAIR KIT PISTON 28MM

BOLY CFL. 6X56

RETAINING PLATE SET BREMBO

BRAKE PAD SET TEXTAR T4069 GF

BRAKE PAD SET FERODO ID450

BLEEDER SCREW MI0XT

CUP SET SHORT

HH COLLAR SCREW M 8X35 WS=10

HH COLLAR SCREW M 6X10  Wi=8
BRAKE HOSE FRONT WP 12200MM 59
CUSEAL RING DIN/BOS-TOXT6XT
CU-SEAL RING DINFB03-T0XTEXT,5
HOLLOW SCREW M10XTXT2
LOCTITE 243 BLUE &CCM

s40 Bl
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TEEEZ

23"

TEILMR/PARTNR

584.10.001 244
584.10.010.044
584.10.011.000
0625 062052

0760 325272

546.10.016.000
584.10.016.000
546.10.471.000
503.10.071.197
580.10.470.100
583.09.072.000
0472 052200

580.10.060.600
590.09.062.013
583 10.051.038
583.10.151.040
583.10.051.042
583.10.151.045
R8I 10.151.048
583 10.151.060
583.10.151.052
545.10,052.100
543.10.086.200
500.10.065.101

500.10.065.101
506.10.066.100
583.10.050.044
54610417 300
546.10.450 000
0625 032057

546.10.018.000
A50.03.135.000
502.10.086.000
202, 10.085.044

REAR WHEEL

BEZEICHNUNG

HINTERRAD KPL. GEDAMP. 2 5X18"
HINTERRADMABE GEDAMP. KPL 2001
LACERDISTANZROHR L=98,3MM
RILLENKUGELLAGER £205 2RSR C3

WELLENDICHTRING 32X52X7 B
BUICHSE FUR MABE

BUCHSE FUR MABE

SPEICHE MBX223-160 18

SPEICHE M5X197-10G 18™ DDE
FELGE HINTEN 2,50X18" DID
SPEICHENMIPPEL M5XD,80 8X21
SICHERUNGSRING DING472-52%2
BREMSSCHEIBE 220MM AMGESENKT
SONDERSCHRALIBE MEX13 SW8 109
KETTENRAD 38-2

KETTEMRAL 40-2

KETTENRAD 42-7

KETTENRAD 45-7

KETTENRAD 48-7

KETTENRAD 50-Z

KETTENRAD 52-7
KETTENRADSCHR.-ISK MEXN2E 109
STOVER-FLANSCHMUTTER ME 109

Q-RKETTE 5/BX1/4" /M M. SCHLOSS
118 ROLLEN

O-R.KETTE 5/8X1/4° /M M.SCHLOSS
KETTENSCHLOSS 5/8%1/47 O-RING

KETTENRADTRAGER KPL.
BUCHSE FKETTENRADTRAG. L=25MM
DAMPFERGLMMI 91

RILLENKUGELLAGER 3205.B_2R5R
HILOSRING 3205 AV

BLINDSTOPFEN FUR FELCE
ABDECKKAPPE SFL16

STECKACHSE HINTEN KPL L=264MM

s40 ]

DESCRIPTION

REAR WHEEL CFL, DAMPED 2,5X18" 1
REAR WHEEL HUB DAMPED CPL 2007 1
BEARING SPACER TUBE L=98 31MM 1
GROOVED BALL BEAR. 6205 2RSRC3 2
SHAFT SEAL RING 32X52X7 B 1
BUSHING FOR HUB 1
BUSHING FOR HUB 1
SPOKE MSX223-10G 18° 18
SPOKE MSX197-100 18 DDE 18
REAR RiM 2,50X18" DID 1
STEEL NIPPLE M5 CHROME PLATED 36
CIRCLIP DINO472-52X2

REAR BRAKE DISK 2200MM COUNTERS
SPECIAL SCREW MEXT3 WSB 10.9
REAR SPROCKET 38-T

REAR SPROCKET 40-T
REAR SPROCKET 42-T
REAR SPROCKET 45-T
REAR SPROCKET 48-T
REAR SPROCKET 50-T
REAR SPROCKET 52-T
SPROCKET SCREW-AH MEX26 10,9
SELF LOCKING NUT M8 10.9
O-R.OCHAIN 5/8X774% /0 WLINK

118 ROLLS
O-RCHAIN 5/8X1/47 /0 WLINK
MASTER LINK 5/8X1/4" O-RING
SPROCKET SUPPORT CPL.

BUSH. ESPROCKETSUPPORT L=250MM
DAMPING RUBBER b
GROODVED BALL BEAR. 3205.B.2RSR
SEAL WASHER 3205 AV
PLULG FOR RiM
COVERING CAP SFL1E

WHEEL SPINDLE REAR CPLL=264MM

E !
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FIGTEILNR/PARTNR

a

565.10.084.100

502.03.030.090
05934 (BODO3
503.10.099.000
6 893 785

REAR WHEEL

BEZEICHNUNG

KETTENSPANMER MIT BOHRUNG 95
GESCHMIEDET

SK.SCHRAUBE MEX40 A2 SW=10
SK.MUTTER DINO934-M 8
SK-MUTTER M20X1,5 ‘98
LOCTITE 243 BLAU 8CCM

640
DESCRIPTION QTyY

CHAIN TENSIONER ‘95 1
FORGED

HH SCREW M2X40 A2 Wi=10 2
HEXAGON NUT DINOS34-M B 2
HEXAGON NUT M20X1,5 08 1
LOCTITE 242 BLUE 6CCM 1




FIG

Sd WA B Rl a2

0
11
12
13

TEILNR/PARTNR

502.13.301 644
546.13.318.200
54§6.13.330.200
546,13.309.200
546.13.305,.204
545.13.214.000
546.13.218.000
583.13.070.000
502.13.025.000
420.13.226.000
42013026004

BRAKE CALIPER REAR

BEZEICHNUNG

BREMSSATTEL KPL. HINTEM LINKS
REPSATZ DICHTRINGE 34MM
BOLZENSATZ

GARN, BREMSELOTZE FERDDO D450

BREMSKOLBEN 34MM
ENTLOFTUNGSSCHRAURE AM10X1
MANSCHETTENSATL

BREMSSCHLALICH HINTEM T90MM 57

HOHLSCHRALIBE M10XTX TS
CU-BICHTRING DINF a3 -10016X1
CU-BMCHTRING DINTRO3-10X16X1 5

DESCRIPTION

BRAKE CALIPER CPL. REAR L75
REPAIR KIT SEALING RINGS 34MM
BOLT SET

BRAKE PAD SET FERODO 10450
BRAKE PISTON T4MM

BLEEDER SCREW M710X1

CUP SET SHORT

BRAKE HOSE REAR 790MM 97
HOLLOW SCREW M10X1X79
CL-SEAL RING DINTE03-10XTEXT
CU-SEAL RING DINFEO3-T0XTEX1.5

s40 Pl
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24*
25*

ia*
a7

TEILNR/PARTNR

583.11.010.000

583.11.038.000

A83.11.044 000
0125 080003

F10.08 850.000
oraF 0s0003

0533 050123

G83.11.011.000
120.03.007 052
e LEICRERERL L H
490, 11,435,000
441.11.015.100
583.11.110.000
583.11.039.000
441.71.005.100
583.02.126.000
125 100003

584.14.025.000/30
584.14.026.000/30

584 14.030.000
0.797.10,000.3
584.14.040.100
584.14.042 000
410.01.052.000
587.14.048.000
0985 060003
0021 060003
S584.14.047.000
0021 050003
0985 050003

HEAD LIGHT, FLASHER, REAR LIGHT 640

BEZEICHNUNG
SCHEINWERFER ABBLEND DUKE'4
FUR RECHTSVERKEHR

LAMPE H1 12V 550 WEISS

SOCKEL P14,55

HALSMUTTER MSX25 SW=10 KPL.
UNTERLEGSCHEIBE DiNO125-4 8.4
KABELTOLLE D=8MM OFFEN
ZAHMNSCHEIRE DING7S7-1 53
SK.SCHRAUBE DINDS33-M 5X12
EINSTELLSCHRALIBE MSX30 KPL.
FEDER L=16MM

BUNDBUCHSE 5 X 10 X 6 ALU
LAMPE 12V 5W (W2,1%9.5D)
LAMPE 12V 10W (BA15S)
SCHEINWERFER FERNLICHT DUKES4
LAMPEMNFASSUNG BASS
KUGELLAMPE 12V 2% BASS
FALTENBALG KUPPLUNGSHEBEL “95
UNTERLEGSCHEIBE DINO125-A10.5
BLINKER KPL. VO.LI/HLRE. "99
BLINKER KPL. VOL.RE./HILL 99
SK-BUNDMUTTER M10X1,25 SW=13
LZAHNSCHEIBE DINGTI7-110,5 21
ROCKLICHT KPL, LCS 2001
LAMPE 12 21/5W (BAY15S)VERST.
KABELTULLE D=12MM
ROCKLICHTBUCHSE

SS.MUTTER DINO9ES-M 6

SCHEIBE DIMNS021-A 6.4

KENNZEICHEMBELELICHTUNG LC4 '98

SCHEIBE DINS021-A 5.3
55 MUTTER DINO285-M 5

DESCRIPTION
HEADLIGHT LOW BEAM  DUKE'94
FOR RIGHT TRAFFIC

BULE HT 12V 55W WHITE

BASE P14,55
SPECIAL NUT MEX25 Wi=10
WASHER DINO125-A 84
RUBEER SLFEVE D=8MM OPEN
TOOTH LOCK WASH. DINGTS7-1 5.3
HH SCREW DINOFII-M 5X12
ADJUSTING SCREW MSX30 CPL.
SPRING L=T16MM
COLLAR BUSHING 5 X 10 X 6 ALY
BULS 12V SW (W2, 1X9.50)
BULE 12V 10W [BA15%)
HEADUIGHT HIGHBEAM DUKE 94
BULE SOCKET BASS
BULE 12V 2W BASS
CLUTCH LEVER BOOT 95
WASHER DING125-AT(S
FLASHER CPLFRONT L/S REAR R/S
FLASHER CPLFRONT RIS REAR L/5
HH COLLAR NUT MT0X7.25 Wi=13
LOCK WASHER DINeF92-110.5 21
REAR LIGHT CPL. LC4 2007
BULE 12V 21/5W (BATSS)REINFOR.
RUBBER SLEEVE D=124M
REAR LIGHT BUSHING
SELF LOCK. NUT DIND9ES-M 6
WASHER DINSOZT-A 6.4
LICENSE-PLATE ILLUAINATION 38
WASHER DINSOZT-A 5.3

SELF LOCKING NUT DINGSBS-M 5

Qary
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raky

TEILNR/PARTNR
582.14.010.000/50
582.11.045.000
543.35.031.000
0125 060003

0934 060003

0015 060253
565.09.064.100
0015 080503
543.10.086.200
0797 060003
582.14.012.000

HEAD LIGHT SUPPORT

BEZEICHNUNG

TRAGER F COCKPIT ADV.SILB."0%
TRAGER F SCHEINWERFER ADV.'97
SILENTBLOCK 20X15-MEX10-(2)
UNTERLEGSCHEIBE DIND125-A 6.4
SK.MUTTER DINCSI4-M 6

SK BUNDSCHRAUBE M 6225  SW=B
STOVER-FLANSCHMLUTTER M& 10.9
SK_BUNDSCHRAUBE M 8X50 SW=10
STOVER-FLANSCHMUTTER MB  10.9
ZAHNSCHEIBE DING797-) 6.4
SILENTBLOCK 20715 MEX14+MEX10

DESCRIPTION
SUPPORT ECOCKPIT ADVSILV "0
SUPPORT F HEAD LIGHT ADV, 97
RUBEER GROMMET 20X15-MeXT0 (2)
WASHER DINQT25-A 6,4

HEXAGON NUT DINCS34-M 6

HH COLLAR SCREW M aXd5  Wi=8
SELF LOCKING NUT A& 109

HH COLLAR SCREW M BX50 WS=T0
SELF LOCKING NUT M8 10.9
TOOTH LOCK WASH, DINE737-A 6,4
RUBBER GROMMET 20415

« Hll

1
1
5
3
O
2
2
2
2
9
1
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35t
k1

39
a0*
41*
42+

Ml

TEILMR/PARTNR

587 14075000
RE2.12.085.000
582.12.085.050
582.12.085.051
OEEs QD003

0021 DE0003

58212085 052
REZ.11.001 063
491.711.425.000
310.08.008.000
0134 JFR0003

03 00003

583.11.054.000
SB2.14.070.100
582.14.070.150
QREY (D00

560.32.005.100
582.11.078.100
BRZ 12083 000
584.11.066.000

584.11.066. 100

0912 080103

582 12.084.000
0985 040123

582.14.050.151
582.14.069.050
550.11.022.000
440.11.076.100
440.11.076.200
580,11.021.300
580,11.023.300
580.11.022.400
580.11.024. 200
0795 070000

TACHOMETER, TRIPPMASTER

BEZEICHNUNG

DREHZAHLMESSER DUKE ‘99
TRIPMASTER IMO-100R KPL. 97
DISPLAYGLAS FOR TRIPM. ADV.'97
TASTATURFOLIE ETRIPM, ADV ST
SS.MUTTER DINDDES-M 4

SCHEIRE DINS021-A 4.3
SILENTBLOCK 15M8-MAX10-(2)
SCHALUMSTOFRF 4X9MM PER METER
LAMPE 12V 1,2W W2X4 6D
GUMMITOLLE SCHWARZ
UNTERLEGSCHEIBE DIND134- 7 4
SK.MUTTER DIND934-M 5
SCHALUMGUMMIRING B1X97X10
COCKPITARDECKUNG ADVENTURE ‘01
KANTENSCHUTZ ADVENTURE 2002
SK HUTMUTTER DIN1SE7-M 6 SCHW.
SCHEIBE 6X15X1.5 SCHWARZ
KABELSTR.FINSTRUMENT ADV. O1
KONTRASTRPOTENTIOMETER ADV. *97
ZUNDLENKSCHLOSS EUROPA LC4 ‘98
4 SCHALTSTELLUNGEN

ZONDLENKSCHLOSS LC4 USA AUS 99
3 SCHALTSTELLUNGEN
ISK_SCHRALIBE DINOS12-M BX10
GEBERKABEL KPL. ADVENTURE'S7
LINSENSCHRAUBE DINTSB5-M 4X12
HALTEBLECH F. GEBER ADV. (1
GEBERMAGNET ADVENTURE o

ABSTANDHALTER D=6/BMM SCHWARZ

KABELBAND 100MM
KABELBAND 200MM
FERNLICHTKONTROLLEY, BLAU '28

NEUTRALKONTROLLEUCHTE GRUN '98
TEMPERATURWARNLEUCHTE ROT ‘98

BLINKERKOMNTROLLEUCHTE GRUN
SICH,SCHEIBE DING799-RS 7.0

5

DESCRIPTION

TACHOMETER DUKE 99
TRIPMASTER IMO-100R CPL. 97
DISPLAY LENS FOR TRIPM.ADV37
KEYBOARD FOIL FTRIPM. ADV97
SELF LOCKING NUT DINCSES-M 4
WASHER DINSO27-A 4.3

RUBBER GROMAMET 15X8-M4X10 (2)
FOAM 4X84M PER METER

BULB 12V 1,2W (W2X4,6D)
RUBBER GROMMIT BLACK
WASHER DINOT34- 7 4

HEXAGON NUT DiND934-M 5
FOAM RUBBER RING E1X97X10
COCKPIT COVER ADVENTURE 1

BO0RDER PROTEC. ADVENTURE 2002 05

HH CAP NUT DINTSE7-M 6 BLACK
WASHER 6X717X1.5 BLACK

WIRING HAR. F CONTROLS ADV.(M
CONTRAST POTENTIOMETER ADV.'97
IGHITION LOCK EUROPE LC4 98

4 SWITCH POSITIONS

TGNITION LOCK L4 USA AUS '99

3 SWITCH POSITIONS

AH SCREW DINST2 MEXTO

SENSOR CABLE CPL. ADVENTURES?
FLAT HEAD SCREW DINTIBS-M 4X12
BRACKET F.SENSOR ADVENTURE (1
SENSOR MAGNET ADVENTURE 01
CLAMP B/84M

CABLE TIE TO0MM

CABLE TIE 200/MM

H.BEAM INDICATOR LIGHT BLUE'DS
NEUTRAL INDIC. LIGHT GREEN 98
TEMPERATURE WARN. LIGHT RED'9E
FLASHER INDICATOR LIGHT GREEN
TAB WASHER DINe 23-RS 7.0

)1
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WIRING HARNESS

TEILNR/PARTNR  BEZEICHNUNG

582 11.075.300
584 11.176.200
584.11.049.000
582 11.083.000
584.11.057.000
584.11.096.100
583.12.085.100
503.11.051.100
$46.11.207 200
S82.11.078.100
580.11.109.110
0014 060103

(125 Be0003

441.11.425.000
582.11.070.000
510.11.050.000
0014 (60103

BE4.31.065.100
584.11.085.000
56500064100
0015 060103

584.11.053.000
584.11.053.050
584.11.059.250

584.11.059.100

584.11.055.100
584.11.034.100
580.11,109.020
584.11.055.150
545.11.060.100
004 060153

584.11.058.000
584.11.058.050
0985 00003

HAUPTKABELSTRANG ADVENTURE o4
KABELSTRANG HINTEN LCa 2001
KUPPLUNGSSCHALTER 04
STECKERBORD ADVENTURE 97
STARTERMILFSRELAIS 96

DIODE FUR E-START 53H-15 97
DICHTUNGSPROFIL £ ABDECKUNG
BREMSLICHTSCHALTER HINTEN "98
BLINKGEBER SUMITOMO  ADV'97
KABELSTR.FINSTRUMENT ADV. 01
STECKSICHERUNG 10 A 2000
SKBUNDSCHRAUBE M 6X10  SW=B
UNTERLECSCHEIBE DINO125-A 6.4
LAMPE 12V 1,2W  (W2X4,6D)
LICHTSCHALTER KPL. CEV ADV.'97
BREMSLICHTSCHALTER VORNE
SKBUNDSCHRALUBE M 6X10
MICROSCHALTER LC4 "98
KABELSTRANG EPC FUR MOTOR LC4
STOVER-FLANSCHMUTTER M& 10.9
SK.BUNDSCHRALEBE M 6X10  SWa=g
BATTERIE 12V BAH ‘05
BATTERIEHULLE AUS CUMMI 96
BATTERIEKABEL 190MM 204 98
BATTERIE - STARTRELAISE

STARTERKABEL 700MM 97
STARTERRELAISE-STARTERMOTOR
BATTERIEHALTEBD. LC4-E/DUKE'S7
REGLER-GLEICHRICHTER 12V %7
STECKSICHERLUING 20 A

METAMOLL F. BATTERIEHALTEBUGEL
CLEICHSTROMHORN 12V NIKKD
SK.BUNDSCHRAUBE M 6X15  SW=8
STARTERRELAIS MIT HALTEGLIMAI
HALTEGUMMI FUR STARTERRELAIS
S5.MUTTER DINOE5-M &

SW=2

DESCRIPTION
MAIN WIRING HARNESS ADV. (1
WIRING HARNESS REAR LC4 2001
CLUTCH SWITCH 96

BRACKET FOR PLUGS ADVENTURESZ

STARTER RELAY BE

DIODE FOR E-START 33H-15 97
EDGE PROTECTOR FOR COVER
BRAKE LIGHT SWITCH REAR 08
FLASHER UNIT SUAMITOMO ADV'97
WIRING HAR. £ CONTROLS ADV.OT
FUSE 10 A 2000

HH COLLAR SCREW M 8X70 Whs8
WASHER DINO125-A 6,4

LAMP 72V 1.2W  (W2K4 6D}
LIGHT SWITCH CPL CEV ADV'97
FRONT BRAKE LIGHT SWITCH

HH COLLAR SCREW M 6X70  Wi=8
MICRO SWITCH LC4 98

WIRING HARN. EPC F. ENGINE LCA
SELF LOCKING NUT Mé e

HH COLLAR SCREW M X170 Wi=8
BATTERY 12V BAH ‘96
BATTERY COVER (RUBBER} 36
BATTERY CABLE T90MM 20A 98
BATTERY - STARTRELAISE

STARTERCABLE 700 MM U
STARTERRELAISE-STARTERENGINE
BATTERY BRACKET LC4-E/DUKE'ST
VOLTREGULATOR-RECTIFIER 12V
FUSE20 A

METAMOLL FOR BATTERY BRACKET
DC HORN 12V NIKKO

HH COLLAR SCREW M 6X15  Wi=8
STARTER RELAY WITH HOLD RUBBER
HOLD, RUBBER FOR STARTRELAY
SELF LOCK. NUT DINO985-M 6

M
=k =k el Pl Pad 2 = B =k ek o e Pl B et ol o Pl ol ol o il ok ol
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WIRING HARNESS 640
ary

FIG  TEILNR/PARTNR  BEZEICHNUNG DESCRIPTION
53 584.11.097.100 MASSEKABEL D=6MM L=140MM 97  GROUND CABLE D=6MM L=140MM 97 1
54 584.11.098.100 KONTAKTSCHEIBE M6 VSV-K6 CONTACT WASHER M6 VSV-K6 1
55  584.11.097.200 MASSEKABEL D=BMM L=140MM 97  GROUND CABLE D=8MM L=T40MM 97 1
56  584.11.098.000 KONTAKTSCHEIBE MB VSV-K8 CONTACT WASHER M8 VSV-K8 2
57  545.11.048.000 KOMDENSATORALIFNAHME CAPACITOR BRACKET 2
58 491.11.435.900 KONDENSATOR 25VOLT, 10.000 MF CONDENSATOR 25V, 10.000 MF 1
59 546.11.448.000 HALTERUNG FUR KONDENSATOR BRACKET FOR CAPACITOR 1
60  440.11.076.305 KABELBAND 290MM CABLE TIE 290MM X
—  440.11.076.200 KABELBAND 200MM CABLE TIE 200MM X
—  440.11.076.100 KABELBAND 100MM CABLE TIE 100MM X
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ACCESSORIES

TEILNR/PARTMR  BEZEICHNUNG

582.12.090.044
584.03.023.644/9)
730.01.039.100
0015 00123
584.03.026.500
0912 100303

0912 100256

6 899 785
584.03.030.000
510.03.021.000
584.11.096.100
584.11.057.000
600.02.081.000/30
500,02,080.000/ 30
584.03.023.600/90
582.03.027.200
584.11.045.000
583.11.031.000
584.11.046.000

ROADBOOKTRAGER KPL, ADVENTURE
SEITENSTANDER KPLADV/LCS 2004
SK-MUTTER M& L=25MM SW=10
SE.BUNDSCHRAUBE M 6X12 SW=8
STANDERKONSOLE M10 LC4/5.M.'99
15K . SCHRALBE DIND912-M10X30

iSK. SCHRALBE DIND912-M10X25
LOCTITE 243 BLAU 6CCAM
STANDERFEDER D=7 7MM 97
STANDERFEDER LANG

DIODE FUR E-START 53H-15 ‘97
STARTERHILFSRELAIS ‘96
HAMDSCHUTZ RE. KPL. M. BEF,
HANDSCHUTZ LI KPL.M. BEF.
SEITENST. SILBER M10 LC4 2000
SCHRAUBE F SEITENSTANDER '99
SEITENSTANDERSCHALTER KPL. 97
HALTEBLECH

SEITENSTANDERKABEL 400/640 '99

DESCRIPTION
ROADBEOQOK CARRIER CPLADVENTURE
SIDESTAND CPLADV/LCY 2007

HH NUT M6 L=25/MM W3=10

HH COLLAR SCREW M 6X12  W5=8
S.5TAND BRACKET M10 LC4/5.0M'99
AH SCREW DINOS12-MT0X30

AH S5CREW DiNGDT12-M10X25

LOCTITE 243 BLUE 6CCAM

SIDE STAND SPRING D=7.70MM 97
SIDESTAND SPRING LONG

DiODE FOR E-START 53H-15 97
STARTER RELAY 96

HAND GUARD R/S CPLW FAST.

HAND GUARD L/5 CPLW FAST,

SIDE STAND SILVER MT0 LC4 2000
SCREW FOR SIDE STAND 59

SIDE STAND SWITCH CPL, 97
BRACKET

SIDE STAND CABLE #00/640 ‘99

o Hll

1
1
3
3
1
1
1
1
1
1
1
1
1
1
1
1
i
i
1
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STHC FLATT - N MAADH

TERLMR/PARTHE

Sl 32 001 000
8329003 D0
6012005 025

SEA 29000 000
A5 29.031 000
SB0.12.075. 101

SEQ.12.01M5.085

S 29,021 000

BB 12.00% 000
b 27&dr0

B0, 29,079,000
b 8o 785

RR4 200559000
1511017000
197,12 01 8.000
157, 12.018. 100
54000 2 000
308

534, 037043
S84 X037 040
R LELEC VR
L1032 01 2000
S4E 2902 7 000
S0 29 326 007

G900 30022 0]
IMQ0F 1074
(G EERE T

SE3 70030 000
BB 29, (4. )

SPECIAL TOOL

BEZEICHMNUMNG
UNIVERSALMONTAGEROCK 96
KUPPLLINCSHALTER D=TE0MM LC4"94
MONTAGEHULSE Dr=2500

FLIR ELJRBELW SIMMERRING LINKS
SCHWUMGRADMEZIEHER
SCHUTZEAPFE F KURSEEWELLE M6
EQLHEM-MOMTAGERIMNG D=101/b
G050 LA

KOLBEN-MOMTAGERING D=E34M
50,300 LCA

ABZIEHER PRIM RAD: KLIPEMITH.,

F FRIMARRAE LLRUPPL MITHREHMER
WERTIL-MONTACEVORRICHTLUNG
VEMTILFEDER-SPANMEIMNGATZ
VEMTILFEDERHERER
LOCTITE 243 BLALI GCCAM
LOCTITE &48 QAN 2oL
LAGERALSTIEHER
EINSATT 12-16 MM
EIMSATT 1823 MM
HALTESCHLTIRSEL B SCHWLINGRAL:
SELIMCMDICHTALASSE THREE-BONMD
WCHNTAGEYW.F LASERINMENR. NI 207
FAONTACEW F LACERINMERR, M) 306
FEXIEATCHAALIBE A
HALEERCHLLIESEL F KETTERRITIEL
MIETVWERKZELS FUR KUPPLUING
CREMILEHRDORM F. VENTILFUHRLING
D=7 D5
EMTLUFTUMGSSTUTIEN ME SW 10195
FYC-SCHLALICH 6349 s PFER METER
S MUITTER DENOGE3-0 B
SCHLLSSEL FUR SCHRALBFILTER

SPRITIE F. RAHMEMERUSTROHR 99
ENTLOFTEN FUIR RAHMEMARLMSTROHE

a00/640 Bk

CESCRIFTION

URIVERSAL MOUNTING RACK 96
CLUTCH HOLDER D=TeDAMAM LC475
MCILINTING SLEEVT O 20dnd

O CRANESHAFT SEAL L5
MAGNETO EXTRACTOR

PROTECTOR CAP FCRANKSHAFT A174
PISTON RING COHAPRESSOR D=10748M
G20 A0 L4

PISTON RING COMPREFSOR D=581M
AR LA

EXTRACT PRING GEAR-INNER CLUTCH
F PRIM GEAR [ INNER CLUTCHHUS
VALVE INSTALLATION KIT

FLISH INSERT

VALVE SPAING LEVER

LOCTITE 243 BLUE &CLM

LOCTITE 48 GREEN HMAL

BEARING EXTRACTOR

INTERN BEAR. PULLER 1376 AW
INTERN.BEAR PULLER 18-23 MM
HOLDING WRENCH FOR WHEFE
SILKON GASKET THREE-BOND
AMCHUINTING TOOL F BEARING M) 207
PACUNTING TOOL FBEARING M) 306
LOCATING SCREW M

HCHLDING SPANNER FOR SPROCKET
RIVETTING TONOL FOR CLUTCH
LIMIT PLURG GALIGE F VALVE GUIDE
D=7, 0588

BLEEDER FLANGE ME WSE=10 ‘99
PYC- HOSE 6X3 MM PER METER
HEXAGON NUT DING934-M B
WRENCH SCREW FILTER

IWAERTION FOR FROMNT PIRE o9
DFAERATE FOR FRONT PIPE
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TECHNICAL SPECIFICATIONS - CHASSIS 640 LC4 ADVENTURE 2001

640 LC4 Adventure
Frame- Central chrome-moly-steel frame
Fork W Ush

Wheel travel front/rear 2754300 mm (10,512 in)

Rear suspension _Central shock absorber (WP} with PRO-LEVER linkage to rear-swingarm with needie beanng
Frontbrake  Disc brake with carbon-steel brake dise @ 320 mm (11,8 in), brake caliper floated

Rear brake - “WM"WBTE"ETEEE with carbon-stesl I:nr:aice_::hsn:_ 'g 220 mm (87 in}, brake caliper floated

Tyres front 90/90-21 Enduro3

Air pressure offroad 1.8 bar (21 psi)

Air press. road, driver ondy 2.0 bar 129 psil
Tyres rear 140/80-18 I:'ndums
Air press, road, driver anly 2,0 bar (29 psi)

Ajr press. rhad, wlth passenger 2.2 bar (32 psi)

Fuel tank capacuty 28 liter (7.4 US gallons) of that 3.5 liter {1 U5 gallons) reserve

Final drive ratio i6:42

Chain 5/8 x 1/4 " O-Ring

Hattery maintenance-free battery  12% BAh

ST.EEﬂn.g anglt B62.5%

Wheel base 1[I0 £ 0mm {594 = 0.4 in)

Seat high 955 mm (37,7 in)

Gmund dmran-:c 355 mm (14,2 in)

Dead weight without fuel 154 kg (340 Ibs)

Max. permissible front ade load 150 kg (331 lbs)

Max. permissible rear axle load 230 kg (507 ibs)

Max. permissible laden weight 380 kg (833 1bs)

STANDARD ADJUSTMENT - FORK : STANDARD-ADJUSTMENT - SHOCK ABSORBER

14.18. V104 01.18.V709

Compression adjusier 14 Compression adjuster 3

Rebound adjuster 14 Rebound adjuster 5 o
Spring 4.4 Mimm Spring 664260

Spring preload 4 mm Spring pretoad 27 mm (0,9 in}

Mmbeﬂenmh S P E—

Capacity per fork leg ca 420 com

Fork ail GAE 5

Collar aut front axle MYERT S, MIT 40 Mm {304 Eby
Collar nut rear axke MRS B0 Nm {5o4.ib}
Shock absorber topsbatiom RAYD 45 Nm {330k
Collar screws brake disk front/oear PAG Loctite 243 + 108m (7Hib)
Serew brake caliper frond AR Loctite 243 + 25 MNm {19tib)
Bearing bolt Enkage arm/frame rA12 &0 Mm {44t b}
Collar nuts rocker am boits MIAx1 5 100 Nm (74t ib)
Engine mounting screw PTG 45 Mm (33ft.4b)
Sprockel screws on nuts AR Loctite 243 + 35 Mm (254t 1B}
Cedlar mut swingarm bolt Mtx1,5 100 Nm {Faftib
Clamping screws top triple clamp B 20 Mm {15t ik}
EFamplnE screws botiom friple clamp M 15 Mm (11§t ib)
Clamping screws fork stubs [T 10 Nm (7Hib)
Crther screwsfoolar nuls on chassis Mo 10 715 Mm (7 £ 1Hiby

hag 15 J 30 Mm {19 £ 224k}
MG 45 /50 Nm (337 37hl




TECHNICAL DATA -

ENGINE 400/640 LC4-E, 640 LC4 ADVENTURE, 640 DUKE 2001

Type 400 LCa-E | 640 LCA-E, 640 LC4 Mhrunture. &40 Duke
Dhesign L:qun:l cuﬂled sungFe r_yhnder 4-stroke Engme with balancer shaft and electric starter
‘Displacement 398 com | 624,6 cem
Bore / Stroke 8%/ 64 mm ’ 0/ ?E rr'-m
Ratio 108:1 - R
I R i leaded premiv ga_mlune T Ieast rones
Valve timing 4 valves over rocker arm and 1 overhead camshaft, r:arnshaﬂ drive through smgIE'Eh_é'lFt__
T S i Sa5i
Valve diameter Intake: 36 mm  Exhaust: 30 mm

Valve clearence cold

Crank shaft bearing
| Connecting rod bearing

Top end bearing

qutun
Piston rin E‘i

Intake; 0,20 mm

Exhaust: 020 mm |l11'.&k_l?—:.1j::|- Emm " 'I'E:haust;'(}'.lﬁ mm '

........................................................................................................................................................

2 cylinder roller hearing

“brome bushlng B
forged/cast aluminium alloy o
_1 compression ring, 1 taper face ring, 1 oil scrapering |

Engine lubrication

2 Eatnn Dﬂpumps

_Engine ol

P"maw rat.la o ... ...

| Quantity of engie ol |

- EE table s smass s ms ssss smssm sssas as wmae s oss = msamss mas s owas
2.1 liters. mcludlng frame

 straight g gea_n_f_g:_l_;f!:_@_r wheels 30 : 81 teeth

SIartmg equipment

Clutch multi dise clutch in oil bath

Transmission S-speed claw shifted

Ignition system : contactless DC- CDI ignition with dlgrtgl advanced system type HCII{USAN

giion g t— adju!ilrrlfﬂt to max. 36" BTDE 4t 6000 pm :
Cenerator e S
T T Tra— : S EAD

Spark plug gap : e I —

Cooling system liquid cooled, permanent rotation of cooling liquid through mechanic driven water pump
“Cooling iquid 1liter, 40% antifreeze, 60% water, at least -25° C (=13°F)

electric starter, kick starter

ASSEMBLY CLEARANCE, WEAR LIMIT

Clutch

‘Camshaft

Crank shaft asial Play ... e e 0.03 - .12 mm
run aut of r_ranlr. stud Lo -max. 0.08 mm
Connecting rod bearing racial play . ........ e max. 0.05 mm
axialplay ... e max. 1.10 mim
Cyinder 300 e ——— 55 04 mm
Cylinder 640 bore .. S e max, 101.04 mm
Piston forged assembly chearance ... max. 0.12 mm
Piston cast assembly clearance - max. 0.05 mm
Piston rings end gap COIMPrEsSIon Nngs . . max. 0.80 mm
oil scraper ring . .o omax. 1.00 mm
vaves  seat sealing S max. 1.50 mm
seat sealing exhaust . . . .max. 200 mm
run out of valve heads . ... .. max. 0.05 mm
valve guides diameter ... max. 7.05 mm
Ol puu"nps clearance outer rotor - h{:u_su_né .......................... max. 0.20 mm
clearance outer rotor - mnerrotor . ... . max. 0.20 mm
“Bypah vahve T rminimum spring length . 25,00 mm

min. 34.5 mm {new 37,00 mm)
. Jmin, 2.50 mm
.......... rmn 199?mm

Length of springs
wear limit organic .. . ..
diameter of bearing bolt {nﬂﬁdlﬂ b-ﬂanng_}l

Transmission shafts

. 010-040 mm

axial play .




Kb PERIODIC MAINTENANCE SCHEDULE

g | 2. Service after
1. Service | 5000 km, then
after every S000 km o

1000 km | onoe ayear

A washed motorcycie can be checked more quickly which saves money!

Ehange engme r:HI oil filter, and fine filler 8
Clean oil screens and magnet of drain plug B - | -
Check oil lines for damage and kink-less amangement L
Check and ad|u5t spark plug, replace it every 10,000 km
CI'IE'Ck i“'ld adlhlﬂ 'l.l'a.]'il'E HHIME . - .

L

EMGINE
|

'Check engine fastening screws for tight fit

| Check carburetor connection boots for cracks and leaks

r'lZth:h.' idie seﬁmg e
| Check bleeder hoses for damage and kink-free arrangement ®
Check cooling system for leaks, antifreeze protection ®
Check radiator fan for pmpEr upé-ratl-ﬁn
Check exhaust 5',-'5tern for leaks and suspension - e

Check actualing cables for damage, smooth operation, and kink-less amangement, L

and adjust and lubricate them

Clean air filter and air filter box

Check cables for damage and kink-less arrangement

'Check headiamp adjustment

Check electrical system for function {ow/high beams, stop fight, turm indicators,

|headiamp flasher, tefl-tale lamps, speedometer iflumination, hom,

side-stand switch, clutch switch, emergency- off switch)

' Check brake fluid level, lining thlckness. and brake discs

rlt:hehcilc brake fines for damage and feaks

Ehﬂkfadjust smooth operah::rn free travel ::-f hand I::ralceﬁfmthfake levers

Check screws of brake wiﬂ:r‘n forr trght fit

Check suspension strut and fork for leaks and proper operation

Check O- -fing of suspension strut for wear

Clean dust 5ree1-'e5 '

Bleed I'ﬂrl: F-e.gs

Check smnglng fork pl'mt

Check/adjust sl'eerln'g' H&éd beanng - o

Hiubricate reverang lever S —

| Check all chassls screws for tight fit (fork plates, fork leg, axle nuts/screws,
swinging-fork pivol, reversing lever, suspension strut)

| Check spoke tension and rim join

EChecl-: tire condition and inflation pressure

EChe::k chain, chain wheels, chain wheel guides for wear, tight fit, and tension
“Lubricate chain o
| Check wheet I::earings and jerk damper for play

mﬂmmné

5nn-0wjmn-r_s,

es e o

ER..“.H[ES

CHASSIS
LR IR

ssee0cs e

ot

WHEE LS

_IMPORTANT RECOMMENDED MAINTENANCE PROCEDURES TO BE PERFORMED BASED ON A SEPARATE SUPPLEMENTARY ORDER
at feast every 2 years
— once ayear | or 20000 km
Perform complete fork maintenance .
Perform mmplete iuspe-mmn strut mamhenance -
Ferform complete reversing lever maintenance
Clean and lubricate steering-head bearing and sealing elements
Clean and adjust the carburetor
Treat the electrical contacts and switches with contact mr&y
Treat I;-atl:ery r.:::rnncctmns. mlh r:nnta{:l greaﬁe
Change the beake fluid o

IF MOTORCYCLE IS USED FOR COMPETITION 5000 KM SERVICE SHOULD BE CARRIED OUT AFTER EVERY RACE!
SERMNICE INTERNSALLS SHOLUILEY MEWER BE EMOCEED 8% AMCICOR THAR S000 KA.
MAAIMTEMANCE WORK DONE BY KTA ALUTHORISED WORESHORS 15 NOT A SUBSTITUTE OF CARE AND CHECKS DONE By THE RIDERT



Check brake fluid level T
Check brake pads for wear . N {
[ Check Ilghhng system for prﬂp&r u-pmatmn
| Check hom for proper operation o
Lubricate and adjust actuating cahles and nipples o
Bleed fork legs in regular intervals o
‘Remove and clean dust EIEEH'E'S i a'egular mtenrals '
Clean and lubricate chain as necessary B
Check chain tl:.-nsucan '
Clean air fitter and filter I:m:-r
1 Check tire pressure nr_'!d wear R
C heﬂ: coolant Ie'.-'eE
Check fuel lines for Ie.ak-; T
Drain float chamber - i

Verity smooth ::rpﬂratmn :_'rf aII mntrnls

Check brake perfmmanr:e

Treat expus&d metal mmpanent-s {e:[ept far the braking and Exhaust

| Check all screws, nuts, and hese elamps for their tight fit

imn

e ever'_.r

cleaning

| country use |

[T

Ll e ———




TIGHTENING

Hexagon nut at primary gear mmm 5 Loctite 243 + 170 Nm (125 ft.ib)
“Callar nut flywheel T M1 25 LH thread ~ B0°C+150Nm (132 fti)
Hexagon nut for inner clutch hub M18x1.5 ~ Loctite 648 + 80 Nm (60 ftib)
Kickstarter sh::p screw M12x1.5 50 him{ﬁ ftll:r]
Allan head screws gl pump M& Loctite 243 + 8 Nm (6 ft.lb)
Allan head screws freewheel hub MEx12/M6x125  Loctite 648 + 18 Nm (13 ft.1b)
Fexagon screw ::a,mshaft P S Lcn:tste 143 ; e P
Allan head screw cylinder head top sect. MBx25/MEx65/M6x70 (8.8) 8 Nm [
Allan head screw cylinder head top sect.  MBx50/M6x55 (12.9) 20Nm (15t
Cylinder head screws T M0 50Nm (37 ftib)
Collar nuts at r::.rlmder base - MI10 40 Nm (30 by
"Hexagon screw chain ipﬂ::rcket M0 - . Ln-l:trte 243 + 40 N (30 ft.lb)
Oil drain plug MIZ16 ”_]'ﬁ'ﬂ_rﬁ_"_" (22 ftlb) |
Magnetic plug o M12x1.5 - - 20Nm '[15_ﬂ|-|:|l]|__
Plug bypass valve o M12x1.5 - 0Nm (15 fib)
Hollow SCTEWs oil lines o MBx1 "~ 10 Nm CTARL
e — el s TR
Jet screwe clutch cover ) MB o 10 Nm (7.4 ft.lh)
Screw plug timing-chain tensioner T MIZN 5 S 20Nm (15§t |
Counternuts valve adjusting screws M7x0.75 20Nm  (15fth)
"Eﬁﬁﬂ;ﬁﬁﬁ"ﬁéi&iﬁEiﬁi ......................................... ] """ . e Rm el
“Engine mouring bol e P T T uaa
Engine mounting bolt M0 7O Nm (50 ft.1b)

Primary Transmission Orriginal final ﬁwmla.hle d'mn | .ﬂcl.rmlahle ﬁnal
mabo drive ratio | drive sprockets | drive sprockets
15t gear  14:35 I 38t
2nd gear 1524 15:45 15 ¢ | 40t for chain
30:81 Ird gear 1821 16:42 16 t for chain | 42t % x %"
4th gear 20:19 17:38 171 %™ | 45t
5th gear 22:18 17:42 ; 4Bt
Engine oil
TEMPER.ATURE
0°C
32°F
10W 40 15W 40 |
10W 50 15W 50

Use only oil brands, which meet quality requirements (Shell Advance
Utltra 4) of APl-classes SC or SH {informations on bottles) or higher.

CAUTION !

POOR OIL QUALITY OR MINOR QIUANTITY EFFECT EARLY ENCINE-WEAR,



BASIC CARBURETOR SETTING

400 LC4-E |
2% W .

p—=rman ———

400 LC4-E
T W

Type

Carb. SEHIHE number
Main jet 130

Needle jet AR 264 |
T
etneedle
I"-I!fedle clip pos. 1. top |
Mixt. adj. screw open |
Throttle \.rah'e
St
Perfﬂrm'a'.m:.& restrictor

"IEIZI"IEI'?

2 from top

50/1

- FHMEE ND ....E.......

e - —

45055 |
slide stop 51mm

400 LC4-E
USA

AR 264 I

1._5- turms
501

-

. PII— 'ﬂ'”mp-mw
1.5 turns i

 B5T40-225

@HE e mees s

142,5

689 X-6

43
6C5

3 fromtop

BASIC CARBURETOR SETTING

. 640 LCA-E, Adventure |

_______ | BSTA0-225
Carb. iﬂtlﬂg nurrlber §
Wi ot i
Neededl
Idling jet

Jet needle
N-eed[e dlp pcrs f. top
Mixt. adij. SCTEW Dpen 2.25
T e

1425
EEEIHE
T B
605

Performance restrirt::nrmi

2% KW |

_eexe |

3 '[Iﬂl-l'l'll:ﬂp e

S e — Ceg

slide stop 17mm |

&40 LC4-E, Adventure |
36 KW |

640 Duke
A0 KW

BSTJ-‘I-D 225
090298
142.5

BST40-225

100299

145

45
&5

68IX6

25

f
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